The RANS S-6ES CD manual is designed to be printable on 3-hole
punched paper on your home printer. If you have the pre-printed
manual follow the directions for rotation below.

If you desire to NOT print the pages, you may use the features
available with ADOBE Reader to rotate the pages on your computer

screen.

After the manual pages are printed, rotate the Parts Drawing page
180° to face the Parts List page. See the diagram below.

5-6E5 COWOTE Il - FUSELAGE

|||||

2458

Parts Drawing page

Parts List page




S-6ES COYOTE Il - GENERAL INFORMATION

000-04

# DESCRIPTION PART NUMBER QUANTITY
1. Flight Log FLIGHT LOG 1
2. Maintenance Log Book -MAINTENANCE LOG 1
3. Assembly Manual ASSEMBLY MANUAL(BES) 1
4. Experimental Decal Sheets EXPER-DECAL 5|
5. Range Decals RANGE DECAL 1
6. Raw Stock Kit KAAC0005 1
6. 3/4" x .058 x 16" Anodized Aluminum Tuibing * KAAC0005-1 1
6. 1/4" x .028 x 28" Anodized Aluminum Tubing * KAAC0005-2 1
6. 3/8" x .058 x 66" Anodized Aluminum Tubing * KAACO0005-3 1
6. 1/2" x .035 x 12' Anodized Aluminum Tubing * KAACO0005-4 5
6. 7/8" x .058 x 40" Anodized Aluminum Tubing * KAAC0005-6 1
6. 1/2" x .020 x 48" Alclad Aluminum Sheet * KAAC0005-7 2
6. 1/2" x .032 x 18" Aluminum Sheet * KAACO0005-8 1
6. 1/2" x .058 x 6" Anodized Aluminum Tubing * KAAC0005-9 1
6. 3/8"x .095 x 8" Anodized Aluminum Tubing * KAAC0005-10 1
7. Safety Wire SAFETY WIRE 1
8. Warning Label KPPLO0O01 1

*Supplied in Raw Stock Kit.

3/21/01



06|9ot|0T

| ATAWNASSY dHVT1ASNA ,
[I HLOAOD TX9-S/S79-S SSUHTY

(318 80 ¥399vHaTIVL) 130N JHL NO
SAN3d30 NOLLYOOT SSNHL ¥v39 ONIONY] *

\éﬁfii;/ SSLHL \\\ik\

Hv39 ONIONYT* N &

T-100



S-6ES COYOTE Il - FUSELAGE

001-2

# DESCRIPTION PART NUMBER QUANTITY
1. S-6ES Fuselage (Taildragger) KAFU0003 1
1. S-6ES Fuselage (Trike) KAFU0005 1
2. #40 Silver Clecos #40CLECOS 4
3. #30 Copper Clecos #30CLECOS 12
4 . #11 Gold Clecos #11CLECOS 12
5. Cleco Pliers CLECO PLIERS 1

2/24/98



30/0L/10

10*

RARINMESS 5—6LES COYOTE 1I
TRIKE MAIN GEAR ASSEMBLY -

MD2403
REV. B

10-c00



S-6ES COYOTE Il - TRIKE MAIN GEAR ASSEMBLY - 6"

PAGE 002-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt - Close Tolerance NAS6604-23 2
2. 3/8" Thick Washer AN960-616 4
3. 1/4" Thin Washer AN960-416L 2
4. 6.2mm Drill Bit KPACO0205 1
5. Gear Leg KPMGO0197 2
6. 3/8" Tensile Nut AN365-624A 4
7. Reamer - 0.249" KPAC0204 1
8. Safety Wire*>*> 0
9. 5/16" Bolt AN5-16A 4
10. Hydraulic Brake Assembly, 6" KSBS0030 2
11. Axlex e 0
12. 5/16" Thin Washer AN960-516L 4
13. Tire, 6" KSMGO0013 2
14. Tire Tube, 6" KSMGO0016 2
15. 5/16" Tensile Nut AN365-524A 4
16. Wwasher* e 0
17. Castle NUt* e 0
18. Cotter Pin* e 0
19. 90 Fitting KSBS0001 2
20. 1/4" Thick Washer AN960-416 2
21. 1/4" Shear Nut AN364-428A 2
22. 3/8" Bolt ANG-17A 4
0

23. Thread Sealant **

*Supplied pre-assembled to KSBS0030.
**Builder supplied.

11/14/2006



10* — BRAKE ASSEMBLY MAY VARY IN APPEARANCE
10*

8002/¢2/S0

RAEAINMES S—6ES COYOTE II
TAILDRAGGER MAIN GEAR ASSEMBLY —

@:

***FILE NUT AS NEEDED
TO CLEAR GEARLEG

1 5%*%

MD2403
REV. A

L0—VZ00



S-6ES COYOTE Il - TAILDRAGGER MAIN GEAR ASSEMBLY - 6"

PAGE 002A-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt - Close Tolerance NAS6604-23 2
2. 3/8" Thick Washer AN960-616 4
3. 5/16" Thick Washer AN960-516 8
4., 6.2mm Drill Bit KPACO0205 1
5. Gear Leg KAMGO0013 2
6. 3/8" Tensile Nut AN365-624A 4
7. Reamer - 0.249" KPAC0204 1
8. Safety Wire*> e 0
9. 5/16" Bolt AN5-16A 4
10. Hydraulic Brake Assembly, 6" KSBS0030 2
11. Axle* e 0
12. 5/16" Thin Washer AN960-516L 4
13. Tire, 6" KSMG0013 2
14 . Tire Tube, 6" KSMG0016 2
15. 5/16" Tensile Nut AN365-524A 4
16. washer* e 0
17. Castle Nut* e 0
18. CotterPin* e 0
19. 90 Fitting KSBS0001 2
20. 1/4" Thick Washer AN960-416 4
21. 1/4" Shear Nut AN364-428A 2
22. 3/8" Bolt ANG-17A 4
23. Thread Sealant*> e 0

NOTE: Tundra tire options inflate to 9 bls maximum.
*Supplied pre-assembled to KSBS0030.

**Builder Supplied.

5/23/2008



66/¥0/90

Si9—S SULEY

A THINESSV dVHD HSON

II HLOAOD

vd3d 430Ny




S-6ES COYOTE Il - NOSE GEAR PAGE 003-2

# DESCRIPTION PART NUMBER QUANTITY

1. 3/16" Shear Nut AN364-1032A 1
2. 3/16" Thin Washer AN9B0-10L 2
3. Stop Ring KPNG0027 1
4. 3/16" Bolt AN3-20A 1
5. Loctite Blue LOC-TITE 0
6. 1/4" Shear Nut AN364-428A 2
7. 1/4" Thin Washer AN960-416L 2
8. Steering Rod Linkage NG-SL 4
9. Nose Gear Strut * KPNGO0076 0
10. Steer Horn KPNG0020 1
11. Large Cotter Pin MS24665-285 2
12. Grease e 0
13. Fork * KPNG0073 0
14. 1/4" Plastic Washer * PW-4 0
15. Aluminum Bushing, 3/4" x .058 x X ** KAACO0005-1 0
16. Spring * 4259 0
17. Nose Gear Axle KPNG0074 1
18. Aero-Trainer Tire, 5" KSMG0005 1
18. Aero-Trainer Tire Tube, 5" KSMG0007 1
19. 5" Hegar Nosewheel Rim Kit LG-NW-RIM-5 1
19. Hegar Nosewheel Hub Kit LG-NW-HUB 1
20. SteerRod, 2 7/8" KPNG0017 - 2
21. 1/4" Shear Nut * AN364-428A 0
22. 1/4" Bolt * AN4-24A 0
23. Bearing Washer TRA2435 2
24. Thrust Bearing NTA2435 1
25. Nose Gear Strut/Fork Assembly KANGO0014 1

*Supplied with Strut Assembly (KANGO0014).

**Builder must fabricate from raw stock.

6/11/2003



co/vL/ L1

TAILWHEEL ASSEMBLY DETAIL

Q3
PRESS KEY -
/ INWARD

=
MD3693

M
RAEINMISS S-6ES COYOTE II
TAILWHEEL ASSEMBLY




S-6ES COYOTE Il - TAILWHEEL

PAGE 003A-2

# DESCRIPTION PART NUMBER QUANTITY
1. Socket Head Cap Screw * KSHWO0058 1
2. Tailwheel * KSTG0002 1
3. Tailwheel - Fork * KPTGO0005 1
4. Tailwheel - Swivel Block * KPTGO0003 1
5. Tailwheel - Steer Horn * KPTG0004 1
6. Tail Spring KPTGO0033 1
7. Grease Fitting * MS5003-1 1
8. Tailwheel Assembly KATG0002 i
9. Tailwheel - Spring Mount Channel * KPTG0007 1
10. 3/8" Thick Washer * ANS60-616 1
11. 3/8" Tensile Loc Nut * AN365-624A 1
12. Large Cotter Pin * MS24665-287 2
13. 1/2" Castle Nut* AN320-8 2
14. 1/2" Thick Washer * AN9B0-816 1
15. Tailwheel - Tension Spring * KSTGO0003 1
16. Tailwheel - Tension Key * KPTGO0006 1
17. 1/4" Shear Nut AN364-428A 2
18. 1/4" Thick Washer AN9B0-416 2
19. Washer* KSHWO0059 1
20. 1/4" Eyebolt AN43B-5A 2
21. "S" Hook TW-SHOOK 2
22. Chain TW-C 2
23. Steer Springs TW-S-SPR 2

*Supplied in tailwheel assembly.

11/14/03



£0/21/S0

REAINMES S—6ES COYOTE II
FLOORBOARD ASSEMBLY

MD1128

L0—+00



S-6ES COYOTE Il - FLOORBOARD ASSEMBLY PAGE 004-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-5A 8
2. 3/16" Large Washer AN970-3 8
3. Floorboard FB-FB(6) 1
4, 3/32" Aluminum Pop Rivet 40APR1/8 20
5. 3/16" Nut Plate K-1000-3 10
6. Floorboard Support Channel KPFUOQD10 2
7. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 2
8. Wear Plate KPFUOQ381 1
9. Small Pan Head Screw 4X1/4 PHS 5

5/13/2003



90//LL/ 1L

|
¥
56*% 33 30—~
-~ 29— Tx X

39
SN~

UPPER TOE PEDAL ASSEMBLY

RRARINMNISS S—6ES COYOTE II
HYDRAULIC BRAKE SYSTEM



S-6ES COYOTE Il - STANDARD SINGLE HYDRAULIC BRAKE SYSTEM

PAGE 004A-02

# DESCRIPTION PART NUMBER QUANTITY
1. Rudder Pedal KPCS0066 2
2. 3/16" Bolt AN3-13A 4
3. Rudder Pedal Bushing KPCS0017 4
4. Brake Saddle KPCS0024 4
5. 3/32" Aluminum Pop Rivet 40APR1/8 8
6. 3/16" Nut Plate K-1000-3 3
7. Swivel Bushing KPCS0075 2
8. Swivel Bushing KPCS0056 2
9. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 56
10. Rudder Pedal - Web KPCS0063 4
11. Rudder Pedal - Hinge Plate, LH KPCS0064-L 4
12. Rudder Pedal - Hinge Plate, RH KPCS0064-R 4
13. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 4
14. 1/2" Plastic Washer KSAC0005 12
15. Large Cotter Pin MS24665-285 2
16. Rudder Pedal - Cylinder Attach Bracket KPCS0065 4
17. Grommet MS35489-6 1
18. Straight Fitting KSBS0002 2
19. Hydraulic Brake Reservoir KSBS0034 1
20. Vented 1/8" Cap Plug **** e 0
21. Zip Ties ZIP TIES 10
22. Tee Fitting KSBS0003 1
23. Teflon Tape ** TEFLON TAPE 0
24 . Hydraulic Brake Line (+4 Dual Hyd) KSBS0004 24 ft
25. Master Cylinder - Brake (+2 Dual Hyd) KSBS0031 2
26. 5/16" Plain Nut* e 0
27. 90 Fitting KSBS0001 11
28. Stainless Steel U Bracket SU-118 4
29. Brake Mount Bracket, LH B-MBRKT-L 4
30. Brake Mount Bracket, RH B-MBRKT-R 4
31. 5/16" Shear Nut (+2 Dual Hyd) AN364-524A 2
32. 5/16" Thin Washer (+2 Dual Hyd) AN960-516L 2
33. 1/4" Thin Washer (-2 Dual Hyd) AN960-416L 18
34. 1/4" Thick Washer AN960-416 16
35. 1/4" Bolt AN4-5A 8
36. 1/4" Shear Nut AN364-428A 8
37. 3/16" Bolt AN3-12A 4
38. 3/16" Shear Nut AN364-1032A 6
39. 3/16" Thick Washer AN960-10 8
40. 8-32 Pan Head Machine Screw KSHWO0008 16
41 . Parking Brake KSBS0007 1
42 . 8-32 Tee Nut KSHWO0007 16

*Supplied with Master Cylinder.

**Builder provides.

****Supplied with Brake Reservaoir.

***Builder must fabricate from raw stock.

11/17/2006



DESCRIPTION

PART NUMBER

S-6ES COYOTE Il - STANDARD SINGLE HYDRAULIC BRAKE SYSTEM (CONTIN TACE 004A-03

QUANTITY

. 3/16" Aluminum Pop Rivet - Cherry Q
. Wire Swivel/Screw Stop

. Small Cotter Pin

. Park Brake Backing Plate

. Cable Housing Swivel Stop Bracket

. Cable Housing Swivel Stop

. Parking Brake Control Cable

. 3/16" Bolt

. 3/16" Single Ear Nut Plate

. 3/16" Bolt

. 3/16" Thin Washer (+4 Dual Hyd)

. Conduit Clamp

. 5/8" Non-Cushioned Clamp

. Aluminum Tube, 1/2" x .035 x 7" ***

. 3/16" Insert Nut (-2 Dual Hyd)

. Hydraulic Brake Raw Stock Kit (-1Dual Hyd)
. 1/4" Bolt (-2 Dual Hyd)

AAPQ-62
2361
MS24665-134
KPBS0008
KPBS0010
KPBS0009
4-336
AN3-15
MS21051-L3
AN3-12A
AN960-10L
S1-CC
AN742-D10
KAAC0027-1
I-NUT
KAACO0027
AN4-4A

N

NFRPNORRONRPNRREPRRRR

*Supplied with Master Cylinder.
**Builder provides.
***Builder must fabricate from raw stock.

11/17/2006




S-6ES COYOTE Il - OPTIONAL DUAL HYDRAULIC BRAKE SYSTEM

PAGE O004A-04

# DESCRIPTION PART NUMBER QUANTITY
1. Rudder Pedal KPCS0066 2
2. 3/16" Bolt AN3-13A 4
3. Rudder Pedal Bushing KPCS0017 4
4. Brake Saddle KPCS0024 4
5. 3/32" Aluminum Pop Rivet 40APR1/8 8
6. 3/16" Nut Plate K-1000-3 3
7. Swivel Bushing KPCS0075 2
8. Swivel Bushing KPCS0056 2
9. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 56
10. Rudder Pedal - Web KPCS0063 4
11. Rudder Pedal - Hinge Plate, LH KPCS0064-L 4
12. Rudder Pedal - Hinge Plate, RH KPCS0064-R 4
13. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 4
14. 1/2" Plastic Washer KSAC0005 12
15. Large Cotter Pin MS24665-285 2
16. Rudder Pedal - Cylinder Attach Bracket KPCS0065 4
17. Grommet MS35489-6 1
18. Straight Fitting KSBS0002 2
19. Hydraulic Brake Reservoir KSBS0034 1
20. Vented 1/8" Cap Plug **** e 0
21. Zip Ties ZIP TIES 10
22. Tee Fitting KSBS0003 1
23. Teflon Tape ** TEFLON TAPE 0
24 . Hydraulic Brake Line KSBS0004 28 ft
25. Master Cylinder - Brake KSBS0031 4
26. 5/16" Plain Nut* e 0
27. 90 Fitting KSBS0001 11
28. Stainless Steel U Bracket SU-118 4
29. Brake Mount Bracket, LH B-MBRKT-L 4
30. Brake Mount Bracket, RH B-MBRKT-R 4
31. 5/16" Shear Nut AN364-524A 4
32. 5/16" Thin Washer AN960-516L 4
33. 1/4" Thin Washer AN960-416L 16
34. 1/4" Thick Washer AN960-416 16
35. 1/4" Bolt AN4-5A 8
36. 1/4" Shear Nut AN364-428A 8
37. 3/16" Bolt AN3-12A 4
38. 3/16" Shear Nut AN364-1032A 6
39. 3/16" Thick Washer AN960-10 8
40. 8-32 Pan Head Machine Screw KSHWO0008 16
41 . Parking Brake KSBS0007 1
42 . 8-32 Tee Nut KSHWO0007 16

*Supplied with Master Cylinder.

**Builder provides.

****Supplied with Brake Reservaoir.

***Builder must fabricate from raw stock.

11/17/2006



S-6ES COYOTE 1l - OPTIONAL DUAL HYDRAULIC BRAKE SYSTEM (CONTINUE

PAGE O004A-05

# DESCRIPTION PART NUMBER QUANTITY
43 . 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4
44 . Wire Swivel/Screw Stop 2361 1
45. Small Cotter Pin MS24665-134 1
46. Park Brake Backing Plate KPBS0008 1
47 . Cable Housing Swivel Stop Bracket KPBS0010 1
48. Cable Housing Swivel Stop KPBS0009 1
49. Parking Brake Control Cable 4-336 1
50. 3/16" Bolt AN3-15 2
51. 3/16" Single Ear Nut Plate MS21051-L3 1
52. 3/16" Bolt AN3-12A 2
53. 3/16" Thin Washer AN960-10L 12
54 . Conduit Clamp S1-CC 1
55. 5/8" Non-Cushioned Clamp AN742-D10 1
*Supplied with Master Cylinder.
Builder provides. 11/17/2006

***Builder must fabricate from raw stock.



Lo/gereci

REFER TO STANDARD
TRIM SYSTEM

THIS HOLE WILL
NEED TO BE DRILLED
QUT TO 1/4"

IMPORTANT: PLACE 4\

TWO WASHERS BETWEEN
FOR CLEARANCE

|
REYMES S-B6ES/S—-6S/S—-6XL COYOTE II m,\@\ﬁfm
CONTROL STICK ASSEMBLY

Y

@f

SEE TRIM WHEEL
(FLAPS /AILERONS
FOR ATTACHIN
HARDWARE FOR ROD
END #13

MD3649

1-G00



S-6ES COYOTE Il - CONTROL STICK

005-2

# DESCRIPTION PART NUMBER QUANTITY
1. 7/8" End Cap CS-EC 2
2. Bearing Washer CS-BW 8
3. Control Stick Grip CS-G 2
4. Control Stick CS-CS-A 2
5. Thrust Bearing CS-TB 4
6. 3/16" Shear Nut AN364-1032A 6
7. 3/4" Nyloc Nut CS-3/4LOCNUT 2
8. Aluminum Stop Sleeve, 3/4" x .058 x 3/4" * KAAC0005-1 0
9. 3/16" Bolt AN3-10A 5
10. 3/16" Thin Washer AN960-10L 20
11. 5/8" Push Pull Tube, 12" KPCS0136 1
12. Control Stick Torgue Tube CS-TT-A 1
13. Male Rod End 1/4" x 1/4" NM-4 2
14. 1/4" Plain Nut AN345-416 4
15. Control Stick Link Tube CS-CSLT-3 1
16. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 2
17. 3/16" Tensile Nut AN365-1032A 1
18. 1/4" Plastic Washer PW-4 2
19. Aluminum Bushing, 1/4" x 028 x 17/32" * KAAC0005-2 0
20. 1/4" Bolt AN4-10A 2
21. 1/4" Shear Nut AN364-428A 2
22. 1/4" Thick Washer ANSB0-416 4
23. 3/16" Bolt AN3-12A 1
24. 1/4" Plain Bolt 1/4X1 BOLT 2
25. 5/8" Push Pull Tube, 32" KPCS0137 1
26. Side Plate KPAC0154 2
27. Flap Pivot/Bushing, Bolt KPCS0138 1
28. Aluminum Bushing, 1/4" x .028 x 5/8" * KAAC0005-2 0
29. 3/16" Castle Nut AN310-3 3
30. Small Cotter Pin MS24665-134 3
31. 3/16" Bolt AN3-12 3

*Builder must fabricate from raw stock.

11/29/99



o | ()
© Q\\\w‘ &
o — 25 ;
= hntxw 4mmmw 16 S
S v

o i

_-" WELDED BUSHING ®
-~ [ —3 7 AT TOP OF FUSELAGE 38

IMPORTANT
RIVET, e
SEE TEXT
MD4515
RIS S-obks COYOTE 11 NG P

SPORT WING: AILERON PUSH PULI SYSTEM _Rwl 7 0

Stk TEX Lo



S-6ES COYOTE Il - SPORT WING: AILERON PUSH PULL SYSTEM

PAGE 005-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-22A 2
2. 1/4" Thin Washer AN960-416L 3
3. Male Rod End 1/4" x 1/4" NM-4 8
4. 1/4" Bolt AN4-7A 4
5. 1/4" Shear Nut AN364-428A 8
6. #10 SS Washer BSHWO0022 2
7 . 1/4" Plain Nut AN345-416 8
8. Aileron Push Pull Tube KPALO096 2
9. Bearing Flange BR-FLNG 6
10. Bell Crank AlL-2/1BC 2
11. Aileron Push Pull Tube KPWI0474 2
12 . Bell Crank Gusset, LH CS-BELGU-LH 1
12 . Bell Crank Gusset, RH CS-BELGU-RH 1
13. Aileron Push Pull Tube, 18" CS-18PPT 2
14 . Compression Tube Doubler CS-CTD 2
15. 1/4" X 5/8" Zinc Plated Washer KSHWO0075 6
16. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 24
17. 3/16" Bolt AN3-6A 2
18 . Aluminum Bushing, 1/4" x .028 x 3/8" * KAACO0005-2 0
18 . Aluminum Bushing, 1/4" x .028 x 3/8" * KAACO0005-2 2in
19. 3/16" Shear Acorn Nut 22NKMO02 2
20. 1/4" Bolt AN4-17A 1
21 . 3/16" Thick Washer AN960-10 2
22 . Push Pull Tube Guide KPCS0150 2
23. 3/16" Quick Pin 1" SS-PIN-3/16X15/16 2
24 . Control Stick Tee CS-TEE-B 1
25. 1/4" Thick Washer AN960-416 9
26. 1/4" Bolt AN4-12A 1
27 . Bearing SR4APP 6
28 . 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 34
29 . Push Pull Tube End Fitting CS-3/4PTEF 8

*Builder must fabricate from raw stock.

8/22/2007



86/60/.0

PULLEY LOCATIONS

N

_\Q
/
/

/

- - -7
/

/gri

/

7N
\

AN
\
\
A\

A.

B
C.
D
E

BUSHINGS WELDED TO LONGERON JUST
AFT OF S—2 BOTTOM CROSSING TUBE.

BUSHINGS WELDED TO NEAR THE CENTER OF THE
BOTTOM CROSSING TUBE OF THE SEAT TRUSS.

11 HOLES LOCATED NEAR THE CENTER OF THE S—3 BOTTOM

ROSSING TUBE.

11 HOLES LOCATED NEAR THE CENTER OF THE S—3 TOP CROSSING

HOLES ARE DRILLED AT AN ANGLE.

UBE. HOLES ARE DRILLED AT AN ANGLE.

CONTROL TEE.

SEE PUSH PULL TUBES.

[RRFEIMNIES S-6ES/S-6S/S-6XL COYOTE 11
AILERON CABLE SYSTEM

MD507

,-G00



S-6ES COYOTE Il - AILERON CABLES

005-8

# DESCRIPTION PART NUMBER QUANTITY
1. Pulley AN210-2A 8
2. Hummertang T12-HT6 16
3. 3/16" Shear Nut AN364-1032A 2
4, 3/16" Bolt AN3-6A 8
5. 3/16" Bolt AN3-7A 4
6. Shackle RL-205-T 12
7. 3/16" Bolt AN3-3A 4
8. Loc Ring RL 27 1/4 8
9. 3/16" Bolt AN3-11A 2
10. 3/16" Bolt AN3-12A 2
11. 3/16" Tensile Nut AN365-1032A 8
12. Aileron Cables S6ES-AIL-CAB-PPT-B 1
13. Turnbuckle RL-335-AT 2
14. 3/16" Clevis Pin MS20392-2C17 8

6/29/98



10/S2/50

ATHNASSY TIVMAdIA

SHI—S

II HLOAOD

6Z11ON

| =900



S-6ES COYOTE Il - S-1 FIREWALL

PAGE 006-2

# DESCRIPTION PART NUMBER QUANTITY
1. Aluminum Tube, 3/4" x .058 x 4" * KAAC0005-1 0
2. S-1Top Former S1-TF-ES 2
3. Aluminum Bushing, 3/4" x .058 x 1" * KAACO0005-1 0
4. 3/16" Thick Washer AN960-10 2
5. Firewall KPFWO0014 1
6. 3/16" Shear Nut AN364-1032A 2
7. Rubber Grommet, 912 MS35489-17 2
7. Rubber Grommet MS35489-17 3
8. Firewall Pulley (-1 Elect Start) ** 106 1
9. 3/16" Aluminum Pop Rivet-Cherry Q (-2 Elct Str) ** AAPQ-64 2
10. 3/16" Thin Washer AN9B60-10L 2
11. 3/16" Bolt AN3-16A 2
12. Lace Up Tube S1-LUT 1
13. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 60
14 . Windshield Hold Down Strip S1-WHDS-ES 1
15. Cowling Hold Down Strip S1-CHDS-ES 1
16. Firewall Soundproofing S1-FWSP 1
17.. Reinforcing Plate 4x4x.032 (-1 Elect Start) ™ S1-FPP 1
18. Firewall Heat Shield Vertical, RH FW-VS-RH 1
19. 3/32" Aluminum Pop Rivet 40APR1/8 4
20. 3/16" Nut Plate K-1000-3 2
21. Forward Contour Former EC-FCF 2
22. Firewall Heat Shield Bottom FW-BS 1
23. Firewall Heat Shield Vertical, LH FW-VS-LH 1
24 . Heater Hole Patch KPFW0015 1
25. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 4

*Builder must fabricate from raw stock.
=*Delete with electric starter option.

8/19/03



£00¢/2¢/80

ANTdNASSY dHAAT dVId  -ONIM Ld0dS

11

HLOAOD SHI9—S SUULsR

9CO0SAn

S1VAS NIImL3dg
JAVES d3ATT dvd

\EINOO'IIVJ_ OLINI MOvE SdOO1 /¢0
AN
gL — - 9
OZ \\/@- ////
¢ \‘*/[9_\ XI14373L HLM d3INddnS INN
>~ pad 8¢ —, ? /_Q/_ JAS
DN % ¢ 8%
SO IT 'VZ_\I _
/ YT~ SN 3 o2
Y \\\\\ ‘V —\ (L gi
e L ~3 |
Lc I /_LZ 6C
38NL SSONOAIN £ VIS & /_
[~
XI143TAL HLM @3NddnS LNN 9
£ VIS @ /
9
/ [44
/ T 6T
O\'\ %/V/ 4T <
\‘\/_
~ 144
o o
/ e

A18N3SSY dvld 33S

/EICIIS 1HOIM NO dv14 OL

1-200



S-6ES COYOTE Il - SPORT WING: FLAP LEVER ASSEMBLY

PAGE 007-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-7A 1
2. 3/16" Bolt AN3-14A 4
3. 3/16" Thick Washer AN960-10 18
4 . Insert Nut KPACO0012 2
5. Flap Teleflex - 10', RH W-F-TELFX-10 1
6. 3/16" Bolt AN3-6A 6
7. 3/16" Shear Nut AN364-1032A 3
8. Aluminum Bushing, 1/4" x .028 x 7/8" * KAACO0005-2 0
9. Aluminum Bushing, 3/8" x .058 x 3/8" * KAACO0005-3 0
10. 1/4" Bolt AN4-20A 1
11. Plastic Shim KPACO0121 1
12 . Teleflex Retainer Bracket KSCS0001 1
13. Aluminum Bushing, 1/4" x .028 x 9/16" * KAACO0005-2 0
14 . Flap Lever Side Plate KPFL0O124 2
15. Flap Trip Release Tube KPFL0045 1
16. Flap Lever KPFL0O044 1
17 . Spring C-21 1
18. Safety Wire SAFETY WIRE 0
19. 3/4" Endcap 3/4 ENDCAP 2
20 . Teleflex Retainer W-TEL-R 1
21. 3/16" Tensile Nut AN365-1032A 1
22 . #10 SS Washer BSHWO0022 2
23. Female Rod End NF-3 3
24 . 3/16" Thin Washer AN960-10L 11
25. 1/4" Shear Acorn Nut 52NKTE-048 1
26 . 3/16" Shear Acorn Nut 22NKMO02 7
27 . Flap Dual Teleflex Retainer AFT FL-DTR-AFT 1
28 . Horizontal Stabilizer Attach Bracket S2-SAB 1
29. Zip Ties ZIP TIES 2
30. Flap Dual Teleflex Retainer Forward, S-12 Style FL-DTR-FWD 1
31. Flap Teleflex - 8', LH W-F-TELFX-8 2
32. 3/16" Nut Plate K-1000-3 2
33. 3/32" Aluminum Pop Rivet 40APR1/8 4
34 . Flap Lever Cover KAFL0004 1
35. 3/16" Bolt AN3-13A 1
36 . Aluminum Bushing, 1/4" X .028 X 1/8" * KAACO0005-2 0
37 . 3/16" Bolt AN3-3A 2
38 . Loctite Blue LOC-TITE 0

*Builder must fabricate from raw stock.

8/22/2007



S0/10/60

10-V.00

13
15
ST N
! \d«_/:_m
'S
_m\ﬂ/: 20
LEFT HAND ASSEMBLY SHOWN
aé\:
a\ﬁ
12 <4
12 &
_Fr 10 G\T/m«/G NS, Zlmu
12 187 17 N20 /,ﬁ y— 2
27 _
v MD4505

RARINISS S-6ES COYOTE I
SPORT WING: AILERON FRAME ASSEMBLY



S-6ES COYOTE Il - SPORT WING: AILERON FRAME ASSEMBLY

PAGE 007A-02

# DESCRIPTION PART NUMBER QUANTITY
1. Flap/ Aileron End Rib KPFL0100 2
2. Aileron Rib #1 KPALOO74 2
3. Aileron Rib #2 KPALOO75 2
4. Aileron Rib #3 KPALOO76 2
5. Aileron Rib #4 KPALOO77 2
6. Aileron Rib #5 KPALOO78 2
7. Aileron End Rib KPALOO79 2
8. Aileron/ Flap Leading Edge Spar KPALOO80 2
9. Aileron/ Flap Trailing Edge Spar KPALOO081 2
10. Trim Tab Hinge ST-16-BENT 4
11. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 8
12. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 32
13. 3/16" Nut Plate K-1000-3 6
14 . 3/32" Aluminum Rivet 40APR1/8 12
15. Hinge Bracket W-HB 6
16. 3/16" Bolt AN3-15 6
17. 3/16" Washer AN960-10 12
18. Castle Nut AN310-3 6
19. Small Cotter Pin MS24665-134 6
20. 3/16" Bolt AN3-16A 8
21. 3/16" Thin Washer AN960-10L 6
22. 3/16" Shear Acorn Nut 22NKMO02 4
23. 3/16" Bolt AN3-10A 2
24 . Aileron Clip W-A-CLIP 2
25. Spacer Bushing, 1/4" x 0.28 x 1/2" KAAC0005-2 0
26. Aileron Horn Attach Angle -LH KPALOO15-L 1
26. Aileron Horn Attach Angle -RH KPALOO15-R 1
27. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 60

*Builder must fabricate from raw stock.

9/1/2005



90/v¢/20

LEFT HAND ASSEMBLY SHOWN

MD4504

RRAR NS S—-6ES COYOTE I
SPORT WING: FLAP FRAME ASSEMBLY

€0-v.00



S-6ES COYOTE Il - SPORT WING: FLAP FRAME ASSEMBLY

# DESCRIPTION

PART NUMBER

PAGE 007A-04

QUANTITY

Flap End Rib

Flap Rib #1

Flap Rib #2

Flap Rib #3

Flap Rib #4

Flap Rib #5

Flap / Aileron End Rib

Aileron / Flap Leading Edge Spar
Aileron / Flap Trailing Edge Spar
. Trim Tab Hinge

—_
QOWoONOOOAWN-=-

_
WN =

. 3/16" Nut Plate

. 3/32" Aluminum Rivet
. Stainless Steel Hinge
. 3/16" Bolt

. 3/16" Washer

. 3/16" Castle Nut

. Small Cotter Pin

. 3/16" Bolt

. 3/16" Thin Washer

. 3/16" Shear Acorn Nut
. 3/16" Bolt

. Aileron Clip

NDNNDNDNNN-=22 =22
OB, WN_OCOONO OGN

. Flap Horn Attach Angle - RH
. Flap Horn Attach Angle - LH
. 1/8" Aluminum Rivet - Cherry Q

NN
~N o

*Builder must fabricate from raw stock.

. 3/16" Aluminum Pop Rivet - Cherry Q
. 1/8" Aluminum Pop Rivet - Cherry Q

. Spacer Bushing, 1/4" X .028 X 1/2" *

KPFLO106
KPFL0101
KPFL0102
KPFLO103
KPFLO104
KPFLO105
KPFL0100
KPALO080
KPALO081
ST-16-BENT
AAPQ-62
AAPQ-42
K-1000-3
40APR1/8
W-HB
AN3-15
AN960-10
AN310-3
MS24665-134
AN3-16A
AN960-10L
22NKMO02
AN3-10A
W-A-CLIP
KAACO0005-2
KPFLO120-R
KPFLO120-L
AAPQ-41

w

— —
O 22 ONNPOOOOOTONOOONONOOBRNDNNDNNDNDNDDNDN

[*2)

2/17/2006



LO/9C/L L

L-4200

TIE KNOT AT THE END _/ M
OF THE BUNGEE TO X
RETAIN IN BLOCK. 3

.
» ()
,/% 1o
13
sty B
\ \bq
Q be

)
I
|

// @, \u\m PUSH-PULL TUBE -~
\@ \ L ¥
e 5 A, REFER TO oo_,:mo_; Q

. STICK ASSEMBLY //

-
-~

21

~
& BUILDER LOCATES
. T SECOND HOLE

REFER TO CONTROL
23 STICK ASSEMBLY

CONTROL STICK TORQUE TUBE

MD469

RAFNMIES S—6ES COYOTL I
STANDARD TRIM SYSTEM



S-6ES COYOTE Il - STANDARD TRIM SYSTEM

PAGE 007B-2

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-22A 1
2. 1/4" Thick Washer AN960-416 4
3. 1/4" Plastic Washer PW-4 4
4. 1/4" Shear Acorn Nut 52NKTE-048 1
5. Trim Block PT-TBLOC 1
6. Plastic Pulley PT-TRPUL 1
7. Pulley Bushing PT-PULBUSH 1
8. Aluminum Bushing * — 0
9. 3/16" Bolt AN3-12A 1
10. Bungee, 3/16" x 48" PT-BUNGEE 1
11. Trim Wheel PT-WHEEL 1
12. 3/16" Bolt AN3-25A 1
13. 3/16" Thick Washer AN9E0-10 2
14 . Aluminum Bushing 1/4" x .028 X 1" ** KAACO0005-2 0
15, 3/16" Bolt AN3-5A 1
16. 3/16" Shear Acorn Nut 22NKMO02 3
17. 3/18" Aluminum Rivet AAPQ-62 1
18. 3/16" Plastic Washer PW-3 1
19. 3/16" Thin Washer AN960-10L 1
20. Aluminum Bushing 1/4" x .028 x 1/4" ** KAACO0005-2 0
21. 1/8" Aluminum Washer EG-AW 1
22 . Brake Mount Bracket, RH B-MBRKT-R 1
23. Pulley KSAC0026 2

*Supplied with Trim Block.
**Builder must fabricate from raw stock.

11/26/2001



SHO—S SUUILER &

ATAWHASSY LSHIAVAH/LVAS

II 4LOAOD

86/61/90

L-800



S-6ES COYOTE Il - SEAT/HEADREST

008-2

# DESCRIPTION PART NUMBER QUANTITY
1. Seat Back Cover ST-SBC 2
2. Seat Back Frame ST-SBF 2
3. 3/16" Bolt AN3-14A 12
4. 3/18" Thin Washer AN9B0-10L 24
5. 1/4" Quick Pin PIN 1/4X1.2 4
6. Seat Back Gusset ST-GUS 8
7. 3/16" Plastic Washer PW-3 16
8. 3/16" Thick Washer AN960-10 8
9. 3/16" Shear Nut AN364-1032A 12
10. Seat Internal Brace, 1/2" x .035 x X * KAAC0005-4 0
11. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 4
12. 7/8" End Cap CS-EC 4
13. Seat Bottom Frame KPST0001 2
14. Seat Bottom Cover, LH/RH ST-SBTC-A 2
15. 1/16" Lacing Wires, (stick) 36" x 1/16" TG-LW-1/16 5
16. Long Zip Ties LONG ZIP TIES 40
17. 3/16" Rivet Nut ** MS27130-A25K 8
18. 1" End Cap ** 1 CAP 4
19. 3/16" Bolt ** AN3-13A 8
20. Headrest Frame ** ST-HRF(6/12) 2
21. Headrest Internal Brace,1/2" x .035 x X *, ** KAAC0014-1 0
22. 3/16" Aluminum Pop Rivet - Cherry Q ** AAPQ-62 &
23. Headrest Cover ** ST-HRC 2
24. 3/16" Thin Washer ** AN9E0-10L 8
25. 3/16" Thick Washer ** AN960-10 4
26. Headrest Raw Stock Kit ** KAACO0014 1

*Builder must fabricate from raw stock.
**The headrest is an optional item.

4/14/99



Go/0Lo/0L

4 STATION 3 TOP
& CROSS TUBE
7

L-V800

(OPTIONAL)

SEAT BELT
EXTENSION TANG
REFER TO OPTIONAL
MOLDED INTERIOR
HARDWARE

INBOARD MOUNT TANG ON
FUSELAGE LOWER AFT
SFAT TRUSS

NOTE: LEFT SEAT BELT
ASSEMBLY SHOWN.

MOUNT TANG ON FUSELAGE
BOTTOM LONGERON

—7 )
e
\ o

~— 3

e

REN .

/ MD3251
j@ REV. B

RRAFWMIES  S-6Es COYOTE I
SEAT BELT INSTALLATION



S-6ES COYOTE Il - SEAT BELT SYSTEM PRIE WA

# DESCRIPTION PART NUMBER __QUANTITY
1. 1/4" Bolt AN4-5A 6
2. 1/4" Shear Nut AN364-428A 6
3. Seat Belt Kit KAST0025 1
4 . Lap Belt - Buckle Side * KAST0025-2 0
5. Shoulder Belt * KAST0025-4 0
6. Lap Belt - Clip Side * KAST0025-1 0
7. 1/4" Thick Washer ANS60-416 12
8. Shoulder Belt - Swivel Clip End * KAST0025-3 0

*Supplied in Seat Belt Kit.
9/5/02



800¢/¥0/60

&

/\_Zmakn_u NUT PLATES
'\' BEFORE ASSEMBLY
— — SEE HORIZONTAL STABILIZER

ELEVATOR SECTION

MD1478
REV. C

1-600

"C” ASSEMBLY "D” ASSEMBLY

RRAAIMIES S—6ES
TAILCONE ASSEMBLY



S-6ES COYOTE Il - TAILCONE

PAGE 009-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 227
2. Top Stringer TC-T-STR 1
3. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-62 20
4. Top Longeron TC-TOP-LONG-A 2
5. Bottom Longeron TC-BOT-LONG 2
6. Station 6 Top Cross Tube TC-S-6-T 1
7 . Station 6 Top Diagonal TC-6-T-1 1
8. Station 5 Top Cross Tube TC-S-5-1 1
9. Station 5 Top Diagonal TC-5-T-1 1
10. Station 4 Top Cross Tube TC-S-4-T 1
11. Station 4 Top Diagonal TC-4-T-1 1
12. 3-Way Cluster Gusset Outer 3-CG-0 12
13. Station 7 Side Diagonal TC-7-1 2
14 . Station 6 Bulkhead KPFU0027 1
15. Station 6 Side Tube TC-S-6 2
16. Station 6 Side Diagonal TC-6-1 2
17 . Station 6 Bottom Cross Tube TC-S-6-B 1
18. Station 5 Side Tube TC-S-5 2
19. Station 6 Bottom Diagonal TC-6-B-1 1
20. Station 5 Diagonal Cable KAFUO0011 2
21. Station 5 Side Diagonal TC-5-1 2
22 . Station 5 Bottom Cross Tube TC-S-5-B 1
23. Station 4 Side Tube TC-S-4 2
24 . Station 5 Bottom Diagonal TC-5-B-1 1
25. Station 4 Side Diagonal TC-4-1 2
26 . Station 4 Diagonal Cable KAFUO0012 2
27 . Station 4 Bottom Cross Tube TC-S-4-B 1
28 . Station 4 Lower Side Diagonal TC-4-2 2
29. Station 4 Bottom Diagonal TC-4-B-1 1
30. Side Stringer TC-S-STR 2
31. 3-Way Cluster Gusset Inner 3-CG-l 12
32. Safety Wire SAFETY WIRE 0
33. 3/16" Shear Nut AN364-1032A 5
34. 3/16" Bolt AN3-11A 1
35. Longeron Fairings LONG-FAR 4
36. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 39
37. 3/16" Bolt AN3-4A 4
38. 3/16" Thin Washer AN960-10L 4
39. Tailcone Cable Attachment KPFU0026 4
40. 1/8" Primer Line, 1" PRIMER LINE 2
41 . Short Black Nylon Ties N-TIES 2
42 . Bottom Stringer, 1/2" x .035 x 119" * KAAC0005-4 0
43 . Stringer Stand Off, 1/2" Nylon Tubing x X * KAACO0005-11 0

*Builder must fabricate from raw stock.

Use AN3-5A if installing Optional AFT Baggage Compartment. 9/4/2008



ATGNASSY TANNVHD TIVL
[I ALOA0D TX9—-S/SH9-S SWESY

9\ﬁ /8
) N
e
R
cl i)
WLL

00/9/0L

L-¥600



S-6ES COYOTE Il - TAIL CHANNEL

009A-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Pop Rivet (Trike only) 40APR1/8 4
2. 1/4" Nut Plate (Trike only) MS21047-04 2
3. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 56
4, Tail Channel TC-TC 1
5. 1/4" Eyebolt * AN43B-13A 0
6. 1/4" Thin Washer (Trike only) AN960-416L 2
7. Lower Cable Tang (Trike only) TC-LCT 1
8. 1/4" Bolt AN4-16A 2
9. Bottom Gusset - Tail Channel KPFU0279 1
10. Tail Channel Cover TC-COVER 1
11. Tail Tie Down Hook (Trike only) KPFUO0012 2
12. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-46 2
13. Tailcone Upper Gusset KPFU0074 1
14. 1/8" Stainless Steel Pop Rivet-Cherry Q-Trike only CCPQ-42 6

*See Vertical Stabilizer.

10/ 9/00



co/vL/LL

MD245
REV. C

RRRIMME&SE S5S—6ES COYOTE II

CONVENTIONAL GEAR MODEL (TD)
TAIL SPRING MOUNT

L —8600



S-6ES COYOTE Il - TAIL SPRING MOUNT

PAGE 009B-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Pop Rivet 40APR1/4 10
2. 1/4" Nut Plate MS21047-04 4
3. Tail Spring Side Gusset TSM-SG-T2 2
4. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 22
5. Tail Spring Mount Plate KPTG0032 1
6. 1/4" Bolt AN4-16A 3
7. Longeron Doubler TSM-DUB 2
8. Aluminum Bushing, 3/8" x .065 x X * TD-ANTI-CB 1
9. Hummertang ** T12-HT6 2
10. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 26
11. 1/4" Bolt AN4-31A 2
12. Bushing - Tailwheel KPTG0031 2
13. Mount Strap - Tailwheel KPTGO0030 1
14. 1/4" Thin Washer AN960-416L 1
15. 1/4" Tensile Nut AN365-428A 1
16. 3/4" Spacer Block - Tailwheel KPTG0034 1

*Builder must fabricate from raw stock.
**Builder drills 1 end to 1/4" diameter.

9/14/03



90/6¢/90

ATdNASSY d00d
[I HLOAOD Sd9-—5S SUULER S

vV "A3d
CLSAn
FLIHO0T —
S 62—~ :
61 %\)\ /1
IX3L ¥3d AJIQON« S A -1] 6 //:

LT A Ol 27,

JOVO Ol
d3agiam gavl 3ONIH

39v0 Ol
d4d1am gvLl JONIH

10-0100



S-6ES COYOTE Il - DOOR ASSEMBLY

PAGE 0010-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-10A 4
2. 3/16" Shear Nut AN364-1032A 4
3. Door Top Channel D-TC-ES 2
4 . Door Frame D-FRAME-ES 2
5. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 20
6. 3/16" Thick Washer AN960-10 6
7. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 2
8. Door Rib D-RIB-B 2
9. Door Handle KPDR0026 6
10. Door Handle Gusset D-DHG 8
11. Door Rub Block * D-RB 4
12. 1/8" Aluminum Rivet - Avex 1691-0410 112
13. Door Lexan - Lower KPDR0100 2
14 . Aluminum Bushing, 3/8" x .095 x 1 1/4" *** KAACO0005-10 0
15. Button Head Cap Screw (M5 x .8mm) BSHWO0010 2
16 . Button Head Screw KSHWO0024 6
17 . Flange Nut KSHWO0025 6
18. Aluminum Bushing, 1/2" x .058 x 5/8" *** KAACO0005-9 0
19. 3/16" Plastic Washer PW-3 4
20. 1/8" Small Brass Washer AN960-B4 28
21 . Aluminum Bushing, 3/8" x .095 x 2" *** KAACO0005-10 0
22 . Air Vent AIR-VENT 2
23 . 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-45 8
24 . Flat Bracket w/ .39 Ball KSHWO0077 2
25. Door Lexan - Upper KPDRO0099 2
26 . Stainless Steel Panhead Screw SS-SCREW-#10X1 2
27 . Door Rib Retainer ** KPDRO0101 1
28. Foam Seal - "D-Cell" KSACO0013 41 in
29. 3/16" Thin Washer AN960-10L 2
30. Gas Spring KSHWO0078 2
31. Ball Stud KSHWO0021 2
32. 5/16" Loc Nut - Course KSHWO0022 2
33. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-64 4
34 . Aluminum Doubler - Door KPDRO0103 2
35. 3/32" Aluminum Rivet 40APR1/8 2
36. 5/16" Thick Washer AN960-516 2

*The rub block is actually a small aluminum tube formed to shape.

**Builder modifies, refer to text.
***Builder must fabricate from raw stock.

12/10/2007



90/9¢/60

TVOLLAHA

—S SUWEERY

ATAINASSY dHZI'TIdV.LS

II HLOAOD sS4d9

CLECAN




S-6ES COYOTE Il - VERTICAL STABILIZER

PAGE 0011-2

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 64
2. Gusset U-STO04 2
3. 3/16" Nut Plate K-1000-3 2
4. 3/16" Bolt AN3-13A 1
5. Stainless Steel Hinge W-HB 1
6. 3/32" Aluminum Pop Rivet 40APR1/8 8
7. Vertical Stabilizer Spar KPVS0004 1
8. 3/16" Thick Washer AN960-10 5
9. Vertical Stabilizer Leading Edge KPVS0003 1
10. 3/16" Tensile Nut AN365-1032A 2
11. 3/16" Bolt AN3-15A 2
12. U-Bracket KPACO0055 1
13. Aluminum Internal Brace, 1" x .049 x X * KAACO0005-5 0
14. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 8
15. Vertical Stabilizer Skin TG-VS-XL 1
16. Gusset KPAC0014 2
17. Vertical Stabilizer Spreader Tube KPVS0002 1
18. Side Former Door Former Gusset FE-SF-DF-GUS 2
19. 3/16" Bolt AN3-22A 1
20. 1/4" Nut Plate MS21047-04 1
21. 1/4" Eyebolt AN43B-13A 1
22. Nylon Lace Up Rope 36 SEINE 8 ft
23. 1/16" Lacing Wires, (stick) 36" x 1/16" TG-LW-1/16 2
24 . Aluminum Doubler, 7/8" x .058 x 6" * KAAC0005-6 0
25. Vertical Stabilizer Bottom Rib KPVS0007 1
26. Vertical Stabilizer End Rib Brace KPWI0015 6
27 . Vertical Stabilizer - Upper Rib KPVS0083 1
28. Vertical Stabilizer - Lower Rib KPVS0084 1
29. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 10
30. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 2
31. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 1
32. Attach Tang U-STO001 5
33. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 2

*Builder must fabricate from raw stock.

6/8/2007



90/92/60

RARIIMES S5—6kS COYOTE 11

HORIZONTAL STABILIZER

& BELEVATOR

L-V1100



S-6ES COYOTE Il - HORIZONTAL STABILIZER & ELEVATOR

PAGE 0011A-2

# DESCRIPTION PART NUMBER QUANTITY
1. Elevator Skin TG-ES 2
2. Horizontal Stabilizer Skin TG-HSSKIN-A 2
3. 3/16" Bolt AN3-14A 4
4. 3/16" Thick Washer AN960-10 45
5. Elevator Horn TG-EH 2
6. 1/4" Bolt AN4-10 2
7. 1/4" Thick Washer AN960-416 4
8. Elevator Trailing Edge TG-ETE 2
9. 3/16" Bolt AN3-15A 5
10. Male Rod End 1/4" x 1/4" NM-4 2
11. 1/4" Plain Nut AN345-416 2
12. 1/4" x 5/8" Zinc Plated Washer KSHWO0075 2
13. 1/4" Castle Nut AN310-4 2
14. Loc Ring RL 27 1/4 4
15. 3/16" Nut Plate K-1000-3 16
16. 3/32" Aluminum Pop Rivet 40APR1/8 40
17. 3/16" Bolt AN3-13A 14
18. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4
19. Aluminum Internal Brace, 1/2" x .035 x X * KAACO0005-4 0
20. 3/16" Insert Nut I-NUT 4
21. 1" Compression Fitting TC-1 4
22. Stainless Steel Hinge W-HB 14
23. Small Cotter Pin MS24665-134 8
24. 1"End Cap 1 CAP 6
25. Elevator Spar TG-ESPAR 2
26. 3/16" Shear Nut AN364-1032A 3
27. 1/4" Bolt AN4-15A 5
28. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 96
29. Lower AFT Cable TG-LAC-A 2
30. Top AFT Cable TG-TAC-A 2
31. Top Forward Cable TG-TFC-A 2
32. Lower FWD Cable TG-LFC-A 2
33. Horizontal Stabilizer Spreader Tube TG-HS005 2
34 . Horizontal Stabilizer Rib, LH TG-HS003-LH 1
34. Horizontal Stabilizer Rib, RH TG-HS003-RH 1
35. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 32
36. 1 1/4" Push Pull Tube, 107 1/2" KPCS0031 1
37. 1/4" Shear Nut AN364-428A 1
38. Reinforcement Angle TG-G002 2
39. Aluminum Doubler, 7/8" x .058 x 6" * KAACO0005-6 0
40. Horizontal Stabilizer Inner Compression Rib - RH TG-HS006-RH 1
40. Horizontal Stabilizer Inner Compression Rib - LH TG-HS006-LH 1

*Builder must fabricate from raw stock.

9/26/2006



S-6ES COYOTE Il - HORIZONTAL STABILIZER & ELEVATOR CONT.

# DESCRIPTION

PART NUMBER

PAGE O0011A-3

QUANTITY

41.
41.
42.
43.
44
45.
46.
47 .
48.
49.
50.
51.
52.
53.
54.
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.

Horizontal Stabilizer Outer Compression Rib - RH
Horizontal Stabilizer Outer Compression Rib - LH
Reinforcement Angle

Elevator Yoke

3/16" Single Ear Nut Plate

3/16" Bolt

Hummertang

3/16" Bolt

3/16" Bolt

3/16" Bolt

Aluminum Bushing, 1/4" x .028 x 3/4" *

Gusset

Gusset

Gusset

3/16" Bolt

3/16" Castle Nut

3/16" Tensile Nut

Horizontal Stabilizer Spar

Horizontal Stabilizer Leading Edge

1/16" Lacing Wires, (stick) 36" x 1/16"

Nylon Lace Up Rope

Reinforcement Angle

Horizontal Stabilizer FWD Attach Bracket
3/32" Aluminum Pop Rivet

Aluminum Compression Tube, 1/2" x .035 x X *
1/8" Aluminum Pop Rivet - Cherry Q

Attach Tang

*Builder must fabricate from raw stock.

TG-HS007-RH
TG-HS007-LH
KPWI0014
TG-EY-ES
MS21051-L3
AN3-12A
T12-HT6
AN3-3A
AN3-4A
AN3-5
KAAC0005-2
U-ST002
U-ST003
U-ST004
AN3-15
AN310-3
AN365-1032A
TG-HS011
TG-HS004
TG-LW-1/16
36 SEINE
KPWI0015
TG-HS010
40APR1/8
KAAC0005-4
AAPQ-41
U-ST001

[N

a
OO BRARNNOAEANNOOOADMDRMONDMNNDNNDNEDNEREPE

=

9/26/2006



'y
b
—
N
[o0]
-
w0
()]

503

RRAIMIES S—-6ES COYOTE Il
AND 582 FOCALIZED ENGINE MOUNT

L-€100



S-6ES COYOTE Il - 503 AND 582 ENGINE MOUNT

0013-2

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Tensile Nut AN365-428A 8
2. 1/4" Thick Washer ANS60-416 20
3. 1/4" Bolt AN4-27A 4
4. Focalized Engine Mount EG-FM-503/582(6) 1
5. 1/8" Aluminum Washer EG-AW 8
6. Barry Mount 22001 4
7. Aluminum Bushing, 3/8" x .058 x 1 1/8" *** KAACO0005-3 0
8. Focalized Mount Plate EG-FOMP 2
9. 7/16" Thick Washer ** AN960-716 0
10. 1/4" Bolt AN4-17A 2
11. 3/16" Bolt * AN3-4A i)
12. 3/16" Shear Nut * AN364-1032A 1
13. 3/16" Thin Washer * AN960-10L 1
14. Pulley * KSHWO0040 1
15. Jib Strap * RL-319 1
16. 1/4" Bolt AN4-30A 2

*Delete with electric starter option.
**See Engine
***Builder must fabricate from raw stock.

6/30/99



G6/LO/LL

SHIM ENGINE MOUNT AS REQUIRED
TO ACHIEVE 1/8" TO 1/4" OFFSET
AT THE PROP TIP.

RRAME3 S-6ES/S—6S COYOTE II MDS46
912 DYNAFOCAL ENGINE MOUNT

L-VELOO



S-6ES COYOTE Il - 912 ENGINE MOUNT

PAGE 0013A-2

# DESCRIPTION - PART NUMBER QUANTITY
1. 1/4" Tensile Nut AN365-428A 4
2. 1/4" Thin Washer AN960-416L 8
3. 1/4" Bolt ' AN4-26A 1
4. 1/4" Bolt AN4-16A 1
5. Bushing 912DONUT-4 4
6. 912 Engine Attachment EG-FEA-912 2
7. Rubber Washer 912DONUT-3 8
8. Washer 912DONUT-2 8
9. 3/8" Thick Washer AN960-616 8
10. 3/8" Tensile Locnut MS21045-6 4
11. 10MM Loc Washer 945-753 4
12 10MM Bolt 875-550 4
13. 3/8" Bolt ANB-33A 4
14 . 912 Focalized Engine Mount KAPWQ014 1
15. 1/4" Bolt AN4-27A 1
16. 1/4" Bolt AN4-17A 1
17 . 1/4" Thick Washer AN960-416 4

1/28/2004



NTENHESSY ANIONA €06
11 HLOAOD 'TX9-8/89-5/5H9—5 SR

v6|8|L

T-7100



S-6ES COYOTE |l - 503 ENGINE

0014-2

22. Muffler Elbow

23. Muffler Springs - 503

24. Cable Ferrule Cap, 503SC
24. Cable Ferrule Cap, 503DC
25. 1/4" Tensile Nut

26. 1/4" Thick Washer

27. 10MM Shoulder Screw *
28. 10MM Loc Washer *

EG-MUFF-ELBOW-503/582
EG-MUFF-SPRINGS
ENDCAP-12000
ENDCAP-12000
AN365-428A

ANOB0-416

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Coarse Thread Nut EG-1/4NC 4
2. 1/4" Loc Washer AN935-416L 4
3. Muffler, 503 EG-MUFF 1
4. Rubber Isolator EG-RI 2
5. Exhaust Manifold, 503 KSEX0008 1
6. Propeller EG-PROP 1
7. Rotax 503 Engine (On Request) EG-EG-503 1
8. Loc Washer * e 0
9, Nut* e 0
10. Throttle Cable, 105", 503SC EG-T-CAB 1
10. Throttle Cable, 105", 503DC EG-T-CAB 2
11. Prop Plate * e 0
12. 1/4" Bolt (With Opt. 9" Spinner Only) AN4-35A 6
12. 1/4" Bolt (STD)(-6 9" Spinner) AN4-32A 6
13. Air Filter, K & N (503 SC) EG-AF 1
13. Air Filter, K & N (503 DC) EG-AF 2
14. Air Filter Clamp ** - 0
15. Carb Clamp * e 0
16. Carb Boot* —meee 0
17. Throttle Cable Housing, 72", 503SC EG-T-CAB-H 1
17. Throttle Cable Housing, 72", 503DC EG-T-CAB-H 2
18. Bing Carburetor * —— 0
19. Hose Clamp, 2 1/4" 5-5228 1
20. Muffler Extension EG-MEXT 1
21. 7/16" Thick Washer ANS60-716 12
1
6
1
2
6
6
0
0
0

29. Exhaust Gasket *

*Supplied with Engine.
**Supplied with Filter.

8/ 6/98



v6|9| L

MD1283

MEMDSS S—6ES COYOTE I
582 ENGINE ASSEMBLY

e-¥100



S-6ES COYOTE Il - 582 ENGINE

0014-4

# DESCRIPTION PART NUMBER QUANTITY
1. Rubber Isolator EG-RI 2
2. 1/4" Coarse Thread Nut EG-1/4NC 4
3. 7/16" Thick Washer AN960-716 12
4. Throttle Cable, 105" EG-T-CAB 3
5. Hose Clamp, 2 1/4" -5-5228 1
6. Muffler Extension EG-MEXT 1
7. Gear Box Breather Line KSFS0001 3ft
8. Air Filter, K& N EG-AF 2
9. Exhaust Manifold, 582 KSEX0007 1
10. Exhaust Gasket * - 0
11. 10MM Loc Washer * —— 0
12. 10MM Shoulder Screw * e 0
13. Propeller EG-PROP 1
14. Prop Plate * e 0
15. 1/4" Loc Washer AN935-416L 4
16. 1/4" Bolt (STD)(-6 9" Spinner) AN4-32A 6
16. 1/4" Bolt (With Opt. 9" Spinner) AN4-35A 6
17. Rotax 582 Engine EG-EG-582 1
18. Engine Loc Washer * — 0
19. Engine Stud Nut * - 0
20. Carb Clamp * - 0
21. Throttle Cable Housing, 72" EG-T-CAB-H 3
22. Bing Carburetor * —_ 0
23. Muffler Springs, 582 KSEX0002 6
24. Muffler Elbow EG-MUFF-ELBOW-503/582 1
25. Wire Swivel/Screw Stop 2361 1
26. Adjustable Cable Ferrule 2373 1
27. Muffler, 582 EG-MUFF i
28. Air Filter Clamp ™ - 0
29. Cable Ferrule Cap ENDCAP-12000 3
30. Safety Wire SAFETY WIRE 0

*Supplied with Engine.
**Supplied with Filter.

7/13/00



L0/0L/¥0

* 912 REFERS TO ROTAX 912 UL
** 9125 REFERS TO ROTAX 912 ULS

RARIMNIES S—6k> COYOTE 11
912 UL* / 912 ULS** ENGINE

MD1189

G-¥100



0014-6

S-6ES COYOTE Il - 912 ENGINE

# DESCRIPTION PART NUMBER QUANTITY
1. Rotax 912 Engine (Upon Request) EG-EG-912 1
2. 63MM Clamp * EG-AF-CLAMP 2
3 2

. Air Filter EG-AF-912

*Supplied with filter.

8/11/97



6
=2
16/
Qo

0

TI

1000
L

oV

TS

TN

G

& J]
r\aq
=]

S

9—

SH

D
ALOAO
I1

<!
g 2a
QS
¢S

0rveiZ0
9

NI

1g
O—lo-L
HES
8 g
X08 ;
1io
AJld
dan

Tio
nl3y
NY

10
@07
xi% d
IS
~"3q
e
e

IS
Eld
INNOW
OH

7

7

7

2,
IIIII;‘;;’”
:;;:::;;:;:::,,,,,,
,;;:;::;';;;;::;x;':;:;;'
0 (¢ 2,
;';5:;:;;;::;;;:;';;:;;;'
U 2, ?,
"";;;;:;;';;:;';5;;'
2, ¢,
IIIIIHIIIIIII
(HIIIIIIII
”;Illl
¢, /,

IIII;H; ;
IIIIIHI)III
Illl(lllll
)III

h

i
lI)I;;;””
II(I

Q/

\
“ ~
—
S
_|
I
r|-|
>
=
=
= V]
<
3g2 s
aom% .
3
'Urr| =
;U;ng
EE;U'.
QIE
228
%;ﬂo
2o¢
2 =
=z
Io G)Zm
2e GZ>o
z @) =~
e .=
26' Q=
gm 8:
UC I_Z
o r"'F"I
(')'U _;U(/)
—<E
|_F"I
ED
%
V)

00
bl
10



S-6ES COYOTE 11 - 912/912S OIL COOLER ASSEMBLY

PAGE 0014-08

# DESCRIPTION PART NUMBER QUANTITY
1. Oil Hose Assembly - Tank to Cooler KAPWO0035 1
2. Oil Hose Assembly - Cooler to Pump KAPWO0036 1
3. Oil Hose Assembly - Return KAPWO0035 1
4 . Oil Cooler 21608 1
5. 3/16" Bolt AN3-6A 1
6. 3/16" Thin Washer AN960-10L 8
7. Loctite Blue LOC-TITE 0
8. 6MM X 16MM Bolt M6X16 BOLT 1
9. 1/4" Thin Washer AN960-416L 1
10. Bent Oil Cooler Mount - Outer KPPW0259 1
11. Threaded Bushing KPPW0180 3
12. .093 Silicone Sheet KPPWO0254 2
13. 3/16" Bolt AN3-3A 7
14 . 10MM x 20MM Bolt M10X20 BOLT 1
15. Short Black Nylon Ties N-TIES 3
16 . Oil Cooler Mount KPPW0258 1
17 . Upper Oil Cooler Mount KPPWO0071 1
18. Lower Qil Cooler Mount KPPWO0072 1
19. Oil Cooler Mount-FWD KPPWO0260 1
20. 5/16" Thick Washer AN960-516 1
21. 8MM x 20MM Bolt M8X20 BOLT 1

12/19/2013



dl MOOH dWNNd 'TdN4d <16
II HLOAOD SH9—F5 SUULsk

800¢2/v1/80

(///\

\
T
\\\\\\\\\\\\@
>7)

ANIVA 440—LNHS 13N4 —/

— )] N O S

A S

6-7100



S-6ES COYOTE 11 - 912 FUEL/CARB/PUMP HOOK UP

PAGE 0014-10

# DESCRIPTION PART NUMBER QUANTITY
1. Small Hose Clamp 5-6202 3
2. Reducer AN919-6D 1
3. 1/4" Black Fuel Line* KSFS0002 0
4, 1/4" Hose Fitting 30682-4-4 1
5. Fuel Filter 33031/ FS-FIL 1
6. Bushing BPBK0018 1

* Referenced from Wing Tank Fuel System

8/14/2008



¢0/0¢2/01

WALSAS HXOHD <16

[I ALOAOCO

CELAN

SH9—5 SUULGle dJ)

L1-¥100



S-6ES COYOTE Il - CHOKE SYSTEM

PAGE 0014-12

# DESCRIPTION PART NUMBER QUANTITY
1. Cable Housing, 43" CK-CAB-H 2
2. Choke Cable BC-105 2
3. Cable Conduit Ferrule 2394 3
4. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 4
5. Double Choke Cable Stop CK-DCS 1
6. Choke Mixer Plate KPPWO0076 1
7. Wire Stop/Screw 2361 3
8. Cable Ferrule Cap ENDCAP-12000 2
9. Zip Ties ZIP TIES 3
10. Push Pull Choke Cable 4-336 1
11. 3/16" Shear Nut AN364-1032A 2
12 . 3/16" Thin Washer AN9B0-10L 3
13. 3/16" Plastic Washer PW-3 6
14 . Choke Pivot Arm KPPWO0252 1
15. 3/16" Bolt AN3-BA 2
16 . Safety Wire SAFETY WIRE 0
17 . Adjustable Cable Ferrule 12553 1
18. Aluminum Bushing, 1/4 x .028 x 7/16 * KAACQ005-2 0

“Fabricate from raw stock.

10/24/02



¢0/01/20

ORIENTATION OF ISOLATOR
SHOWN FOR PART CLARITY
ONLY. FINAL INSTALL
ISOLATOR LATERALLY

%\@ (SIDE TO SIDE)

RRFRIMES S—-6ES COYOTE II
912 MUFFLER ASSEMBLY

20~_

MD3230

€L-¥100



S-6ES COYOTE 11 - 912 MUFFLER ASSEMBLY

PAGE 0014-14

# DESCRIPTION PART NUMBER QUANTITY
1. S-6 912 Muffler KPEX0002 1
2. Muffler Springs - 912 KSEX0002 10
3. Hose Clamp, 2 1/4" 5-5228 1
4. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-45 1
5. Muffler Canister Coupler KPEX0026 2
6. Muffler Attach Channel KPEX0027 2
7. Formed Washer KPACO0053 4
8. 1/4" Bolt AN4-4A 2
9. 1/4" Large Washer AN970-4 2
10. 1/4" Thick Washer AN960-416 6
11. 1/4" Shear Nut AN364-428A 2
12. 1/4" Loc Washer AN935-416L 2
13. 6MM Hex Nut 6MM HEX NUT 2
14 . AFT Exhaust Manifold, RH KPEX0025 1
15. AFT Exhaust Manifold, LH KPEX0024 1
16 . FWD Muffler Manifold #2, RH KPEX0023 1
17 . FWD Muffler Manifold #2, LH KPEX0021 1
18. FWD Muffler Manifold #1, RH KPEX0022 1
19. FWD Muffler Manifold #1, LH KPEX0020 1
20. Muffler Extension KPEX0056 1
21. 1/8" Aluminum Washer EG-AW 2
22. 6MM Bolt 6MMX20MM 4
23. Rubber Hose, 3/4" O.D. x 1 3/8" * KAAC0017-1 0
24 . Rubber Hose, 1 1/4"O0.D. x 1 3/8" * KAAC0017-2 0
25. 912 Muffler Raw Stock Kit KAACO0017 1
26 . Safety Wire SAFETY WIRE 0
27 . 1/4" Bolt AN4-11A 1

*Builder must fabricate from raw stock.

9/1/2005



90/v¢/.L0

\ FIREWALL
_

MD2286

REV.

B

RRFEIMES S—6ES COYOTE 11
912 /912S ENGINE ACCESSORY INSTALLATION

PLACE CLAMPS THROUGH
ALUMINUM ANGLES AS SHOWN

TO HOLD OIL TANK

Gl-¥100



S-6ES COYOTE 11 - 912 ACCESSORY INSTALLATION

# DESCRIPTION

PART NUMBER

PAGE 0014-16

QUANTITY

O©C O ~NOOUThWNPRE

Coolant Recovery Bottle **

Coolant Recovery Clamp **

3/16" Aluminum Pop Rivet - Cherry Q

Oil Tank ***

Hose Clamp

Starter Solenoid ***

1/8" Stainless Steel Pop Rivet - Cherry Q
3/16" Shear Nut

3/16" Thick Washer

. Regulator Rectifier ***

. 3/16" Large Washer

. 3/16" Bolt

. 3/16" Truss Head Bolt

. 3/16" Thin Washer

. Oil Tank Attach Bushing, AFT

. Oil Tank Attach Bushing, FWD

. Oil Tank Aluminum Angle, FWD

. Oil Tank Aluminum Angle, AFT

. 3/16" Aluminum Pop Rivet - Cherry Q **
. 3/16" Bolt

. 3/8" Black Overflow Line

. Safety Wire

. Aluminum Tube, 3/8" x .058 x 12" *
. Cushioned Tube Clamp

*Builder must fabricate from raw stock.
**Referenced from Cooling System.
***Supplied with Engine.

CCPQ-41
AN364-1032A
AN960-10

AN3-5A
AN526-C1032R12
AN960-10L
KPPWO0055
KPPWO0056
KPPWO0050
KPPWO0051
AAPQ-62
AN3-4A

27004

SAFETY WIRE
KAAC0005-3
MS21919WDG6

POOWNORFRELPNNMAMAANMOPMOPMONMOERL,OO

7/24/2006



o
(92)
™
o
L]
i
o
(]

ASSEMBLY DETAILS

SEE OPTIONAL SPINNER FOR

RARWNVIES S—6ES COYOTE II

912 WARP DRIVE PROP ASSEMBLY
(WITH OPTIONAL SPINNER)

MD1960

L=% OO



PAGE 0014-18
S-6ES COYOTE Il - 912/912S OPTIONAL WARP DRIVE PROP W/OPTIONAL 9" SPINNER

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Bolt ANS5-44A 6
2. 5/16" Thick Washer AN9B60-516 12
3. Crush Plate, Supplied with 912 Engine EG-CRUSH-PLATE-912 1
4. Warp Drive Propeller KSPWO0005 1
5. Spinner Backing Plate, 9" * SPIN-BC9-912 0
6. 1" Prop Extension Assembly - 912 KAPWO0012 1
7. Flange Bushing - 912 KPPWO0038 6
8. 5/16" Tensile Steel Loc Nut AN365-524C 6

*Reference from Optional 9" Spinner.
6/2/2003



HLOAOD SHI9—-S UL SJe o)

ATAWHSSY d0dd S216/216

[

LGB LAN

STV1IHd AT8NISSY
404 dINNIAS 3F3S

LO/Y0/S

6L-¥100



0014-20
S-6ES COYOTE Il - STD 912/912S PROP ASSEMBLY

# DESCRIPTION PART NUMBER QUANTITY
1. 8MM Bolt, 912/912S (-6 OPT PROP) M8X1.25X140 5
2. 5/16" Thick Washer, 912/912S (-12 OPT PROP) * AN960-516 12
3. Crush Plate, 912/912S (-1 OPT PROP) KPPW0183 1
4. 912 Propeller (-1 OPT PROP) KSPW0004 1
4. 9128 Propeller (-1 OPT PROP) KSPW0061 1
5. Spinner Backing Plate, 912/912S, 12" ** KPPW0042 1
6. 1" Prop Extension Assembly,912/912S (-1 OPT PROP) KAPW0024 1
7. Flange Bushing, 912/912S (-6 OPT PROP) KPPW0038 6
8. Metric Nut, 912/912S (-6 OPT PROP) M8X1.25 NUT 6

*Quantity as required.
**Referenced from Spinner Assembly & Installation.

5/21/01



[I HLOAOD SH9-S SUUsied

ATHNHSSY d0dd HdATdAd dIVM <16

B8S61ON

s6/v2Z/s0

I2-%100



S-6ES COYOTE Il - 912 OPTIONAL WARP DRIVE PROP ASSEMBLY

(WITHOUT SPINNER)

0014-22

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Bolt AN5-33A 6
2. 5/16" Thin Washer AN960-516L 6
3. Crush Plate, Supplied with 912 Engine EG-CRUSH-PLATE-912 1
4 . Warp Drive Propeller KSPWO0005 1
5. 1/8" Prop Spacer- 912 KPPW0041 1
6. Flange Bushing - 912 KPPWO0038 6
7 . 5/16" Steel Insert Tensile Locnut AN365-524C 6

10/22/97



(JEINNIAS TVNOILLJO HIIM)

d0dd HHISSHNNAL <cl6
II HLOA0OD SH9—S SUUEJ

ATANHSSV

6S61aN

STv13a A19W3SSsY

Y04 ¥3NNIJS TTVNOILJO 33S

c6/vz/so

€2-%¥T100



S-6ES COYOTE Il - 912 TENNESSEE PROP WITH OPTIONAL 9" SPINNER

0014-24

# DESCRIPTION PART NUMBER QUANTITY
1. 8MM Bolt M8X1.25X130 6
2. 5/18" Thin Washer ANSB0-516L 6
3. Crush Plate, Supplied with 912 Engine EG-CRUSH-PLATE-912 1
4 . Tennessee Propeller KSPWO0004 1
5. Spinner Backing Plate, 9" * SPIN-BC9-912 0
6 . 1" Prop Extension Assembly - 912 KAPWO0012 1
7 . Flange Bushing - 812 KPPWO0038 6
8. 5/16" Thick Washer AN960-516 6
9. Metric Nut M8X1.25 NUT 6

*Reference from Optional 9" Spinner.

10/22/97



¢0/0Z/0L

NALSAS HNITO0D 288
[I ALOAOD S9—S\SH9-8 SR

TIvM3dId OL INNOW
¢
\,»fﬁﬁ %

b-G100



S-6ES COYOTE Il - 582 COOLING SYSTEM

PAGE 0015-2

# DESCRIPTION PART NUMBER QUANTITY

1. Radiator EGCS-RAD 1

2. 1" Radiator Hose RADIATOR HOSE 76 in

3. 1 1/4" Radiator Hose EGCS-RHOSE 2
4. Hose Clamp, 1 3/4" 5-5220 4

5. Hose Clamp, 1 1/2" 5-5216 8
6. Safety Wire SAFETY WIRE 0

7. Reducer Elbow EGCS-RC-90 2

8. Pre-Formed Radiator "V" Hose KSPWO0075 1

9. 3/16" Shear Nut AN364-1032A 3
10. Water Temperature Probe *** KSPWO0016-1 0
11. Line Clamp, 3/8"* FS-LCL 3/8 1
12. Mount Block EGCS-FNMPVC 1
13, 3/16" Bolt AN3-13A 3
14 . Filler Cap Tee EGCS-FCT-N 1
15. 5/16" Overflow Hose EGCS-OFH 14 in
16. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 2 ft
17. Line Clamp, 5/16" 1.D. * FS-LCL 5/16ID 1
18. Coolant Recovery Bottle EGCS-CRB 1
19. Water Outlet Socket 922-025 1
20. Filler "T" Mount EGCS-FNSTRAP 1
21. Water Temperature Gauge Electrica KSPW0016 0
22 . Coolant Recovery Clamp FS-HS 1
23. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 2
24 . 3/16" Thick Washer ANS60-10 3
25. 1/8" Black Fuel Coolant Pressure Line KSFS0001 5 ft
*Two sizes of fuel line clamps are used. Please pay close attention to where used.
To tell what size a clamp is, close the clamp completely & measure across inside diameter. 10/25/02

They should be 5/16" or 3/8" depending on the clamp.

**Reference electrical system. *** Suppli



20/22/80

ONI'TOOD 216

NHLSAS
II 4LOAOD SH9

> SUULE

"ONILLId dANd ¥31vM ¥3IMOT Ol

ONILLI4 INVTIOQD QVIH ¥3ANITAD L4V

NOd4 3ISOH ¥OLVIdvd d3dvHS S,
31N0Y INNOW 3NION3 ¥v310 Ol

0l

INIONT OL

V1i-5100



S-6ES COYOTE Il - 912/912S COOLING SYSTEM FAGE! adw:an

# DESCRIPTION PART NUMBER QUANTITY
1. Radiator EGCS-RAD 1
2. 1" Radiator Hose RADIATOR HOSE 60 in
3. 1 1/4" Radiator Hose EGCS-RHOSE 2
4 Hose Clamp, 1 3/4" 5-5220 4
5. Hose Clamp, 1 1/2" 5-5216 8
6. Reducer Coupling EGCS-RC 1
7. Pre-Formed Radiator "V" Hose KSPWO0075 2
8. Line Clamp, 5/16" .D. * FS-LCL 5/161D 4
9. 3/16" Shear Nut AN364-1032A 3
10. Pre-Formed Radiator "S" Hose KSPW0025 2
11. Line Clamp, 3/8" * FS-LCL 3/8 4
12. Mount Block EGCS-FNMPVC 1
13. 3/16" Bolt AN3-13A 3
14 . Filler Cap Tee EGCS-FCT 1
15. 5/16" Overflow Hose EGCS-OFH 48 in
16. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 2 ft
17. Hose Spring EGCS-HS 2
18 . Coolant Recovery Bottle EGCS-CRB 1
19. 3/16" Thick Washer AN9B0-10 3
20 Filler "T" Mount EGCS-FNSTRAP 1
21. Reducer Elbow EGCS-RC-90 1
22 . Coolant Recovery Tee 5/16 3-71350 1
23 . 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 2
24 . Coolant Recovery Clamp FS-HS 1
25. Cooling Tube-Union KPPWO0189 1
“Two sizes of fuel line clamps are used. Please pay close attention to where used.
To tell what size a clamp is, close the clamp completely & measure across inside diameter. 10/25/02

They should be 5/16" or 3/8" depending on the clamp.



86/02/50 .

R

VENT LINE TO — U
BOTTOM OF THE

| FIREWALL
/M@/S ENGINE OIL PUMP
Py e
Fans.
A RIARINNIS S—6ES COYOTE 1I

082 OIL INJECTION TANK MOUNT ASSEMBLY

£-G100



S-6ES COYOTE Il - 582 OIL INJECTION TANK MOUNT

0015-4

# DESCRIPTION PART NUMBER QUANTITY

1. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4

2. Oil Tank Strap EGCS-0TS 1

3. 7/8" Expansion Cap 2598K29 1

4. Zip Ties ZIP TIES 1

5. 90 Withdrawal Fitting 8342 1

6 . Qil Filter 414-5365 1

7 . Oil Tank OI-TANK 1

8. 2 3/4"to 4" Hose Clamp 5-5256 1

9 . Line Clamp, 3/8"* FS-LCL 3/8 4
10 . 1/4" Fuel/Pitot/Static Line, Blue FS-FL 2ft
11 . Rubber Trim X1011 11in
12 . 1/4" Fuel/Pitot/Static Line, Blue FS-FL 3ft
13 . Loctite Blue LOC-TITE 0

*Two sizes of fuel line clamps are used. Please pay close attention to where used.
To tell what size a clamp is, close the clamp completely & measure across inside diameter.
They should be 5/16" or 3/8" depending on the clamp.

5/21/98



LNAONW dOLVIAVd LNVIS 286
>HI—5 SUULSe

II HLOAQD

86/61/90

§-9100



S-6ES COYOTE Il - SLANT RADIATOR MOUNT

0015-6

# DESCRIPTION PART NUMBER QUANTITY

1. Radiator Mount Attach Angle, Right EGCS-RMAA-R 1

2. Radiator Mount Attach Angle, Left EGCS-RMAA-L 1

3. 2" Wide Neoprene Gap Seal, 52" * 2GS-52 1in

4, Aluminum Strip 1/2" x .020 x X ** KAACO0005-7 0

5. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 30

6. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 2

7. 3/168" Bolt AN3-4A 2

8. 3/16" Thin Washer AN960-10L 8

9. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4
10. Radiator Forward Seal, Type 2 EGCS-RFS-2 1
11. 3/16" Bolt AN3-6A 2
12. Foam Strip, 3/16" x 3/8" x 25" 3/16-FS 2
13. Foam Strip, 3/8" x 1/2" x 24" 3/8-FS 2
14. 3/16" Shear Nut AN364-1032A 4
15. 3/16" Thick Washer AN960-10 6

*Refer to figure for installation.
**Builder must fabricate from raw stock.

6/29/98



LNNOW ¥OLVIAVY LNVIS <cl6

[T HLOAOD SH9—-S SUULEed

LSCECAN

86/61/90

vS§-5100



S-6ES COYOTE Il - 912 SLANT RADIATOR MOUNT

0015-6A

# DESCRIPTION PART NUMBER QUANTITY
1. Radiator Mount Attach Angle, Right EGCS-RMAA-R 1
2. Radiator Mount Attach Angle, Left EGCS-RMAA-L-912 1
3. 2" Wide Neoprene Gap Seal, 52" * 2GS-52 1
4. Aluminum Strip, 1/2" x .020 x X ** KAACO0005-7 0
5. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 30
6. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 2
7. 3/16" Bolt AN3-4A 2
8. 3/16" Thin Washer AN960-10L 8
9. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4
10. Radiator Forward Seal, Type 2 EGCS-RFS-2 1
11. 3/16" Bolt AN3-6A 2
12. Foam Strip, 3/16" x 3/8" x 25" 3/16-FS 2
13. Foam Strip, 3/8" x 1/2" x 24" 3/8-FS 2
14. 3/16" Shear Nut AN364-1032A 4
15. 3/16" Thick Washer AN960-10 6

*Refer to figure for installation.
**Builder must fabricate from raw stock.

6/29/98



£0/20/90

ATHNASSY TANVd LNHNNHLSNI
I[I HLOAOD SH9-S SUERJ

@

OL—/

10-91



S-6ES COYOTE Il - INSTRUMENT PANEL

PAGE 0016-2

# DESCRIPTION PART NUMBER QUANTITY
1. #8 Pan Head Screw 8X1/2 PHS 14
2. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 10
3. Starter Handle Hook (503/582) Non-Electric Start S2-SHH 1
4 . Instrument Panel (Optional Blank) KPIPOO77 1
4 . Instrument Panel (STD Cutout) KPIP0072 1
5. Instrument Panel Cover |P-COV-ES d
6. Dust Cover Lower |P-DCL-S6ES 1
7. Lower Panel KPIP00O73 1
8. 3/16" Bolt AN3-4A 1
9. 3/16" Thick Washer AN960-10 2

10. 3/16" Shear Nut AN364-1032A 1

See OPTIONS Section for optional AVIONICS Panel.

10/15/03



86/G1/50

LHV.LS OIHLOATH L1OHLIM
TVOIMLOHATHd ANV SINANNHELSNI €06S
II 4L0A0D SH9-S sSSUEXY

E|Z G}E Drl
- 0 ©
Z6LEan £ cz \ =
% / 'g of — %3
] @D 5 me
= 3
58 5 3ol e
7 3 [ L2 C o
NMOZE £s 0 ’g?‘/ ) 5?
AVHO 3d S o e v pe AP
- B 0L ERTE
o € < gzoroL Rp =
/ S o =2
e e \ : o2
- o o
) O
li‘% =} i
HOVI8/MOT13A g gg
MOTIEA e 3DUNOSHIMOA A
YOVIB/MOTI3A 308V =9 110A Z1 oL
4
Yovia/moaA 3oav1 | ze |2 5
anNno.
Pt \ J Ec LS 3NIONI NO
: T 58 JYIM AVHO OL
a
o VA
¢ 588 2%
— RN NN
- = ~ Le Sg
_—r_ \\\\ aé\rlaga Egg
804 ONILL
ee § S¢ HOLIMS di0
+Z e
g | VL3I0 HOvL
| 7?[
1
e L
-
~J
\\ \
| -¢2 \ P
og H
A
o
=
4
Q
w
8
St g
=
[=}
a
=
(=]
[
5
4
(=]

& 5 z> > T

o g § | B 2 3
=] =]

S ‘z/ g% r_ﬁ a

of m z

'vL/: =3 e 0

St = o

L-¥9100



0016A-2

S-6ES COYOTE Il - 503 INSTRUMENTS & ELECTRICAL - WITHOUT ELECTRIC START
NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPWO0022 1
2. Vertical Speed Indicator (Feet per Minute) * KSAV0008 i
2. Vertical Speed Indicator (Meters per Second) * KSAV0009 1
3. Altimeter * KSAV0001 1
3. Altimeter with Window * KSAV0002 1
3. Altimeter with Millibar - Metric * KSAV0003 1
4. Air Speed Indicator, 0-150 KSAV0005 1
5. Ignition Switch MS35058-22 2
6. Exhaust Gas Temperature Gauge * KSPWO0008 1
7. Cylinder Head Temperature Gauge KSPWO0010 1
7. Dual Cylinder Head Temperature Gauge * KSPWO0012 1
8. RPM Gauge KSPW0028 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 i
10. 3/16" Shear Nut AN364-1032A 2
11. Line Clamp, 3/8" FS-LCL 3/8 Vi
12. Straight Withdrawal Fitting 8330 2
13. Line Tee 8338 1
14. 14 Gauge Black Wire 14 GA WIRE/BLACK 20 ft
15. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 6
16. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 4
17. EGT End Plug ** KSPWO0008-1 0
18. Female Terminal *** KSPWO0010-1 0
19. 14 Gauge Red Wire 14 GA WIRE/RED 14 ft
20. Terminal Y Connector, Brass IP-YC 1
21. CHT Wire, Red *** KSPWO0010-2 0
22. 14 Gauge Splice, Butt Connector IP-7132 2
23. 25 AMP Fuse KSES0020-25 1
24, 14 Gauge White Wire 14 GA WIRE/WHITE 6 ft
25. Regulator/Rectifier KSES0005 1
26. 14 Gauge, In Line Fuse Holder KSES0019 1
27. CHT Wire, Black *** KSPWO0010-4 0
28. Pan Head Phillips Bolt (10-32) KSHWO0006 2
29. EGT Wires ** KSPWO0008-2 0
30. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 25 ft
31. 14 Gauge Male Spade Terminal, Blue IP-7126 7
32. EGT Probe ** ' KSPWO0008-3 0
33. Shrink Wrap KSAC0009 1ft
34. CHT Probe *** KSPWO0010-3 0
35. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
36. 3/18" Large Washer AN97C-3 2
37. Female Bullet Terminal 02-09-1103 4

*Optional gauge.

**Supplied with EGT.

***Supplied with CHT.

7/17/00



86/61/50

uung REFER TO WING SECTION
(YELLOW) TO YELLOW mm_d FOR MOUNTING HOUR METER GROUND MUST BE
WIRE ON ENGINE . v \ INDEPENDENT TO IGNITION SWITCH
o =
! (YELLOW) TO YELLOW & z0 @5
BLACK WIRE ON ENGINE ufy w_mm T i
» —_ o= =)
N0 [foweure) | @R =~
fee f lee—t ML /
QOouTPUTO o0 m =
a1 ezl gs 4
\ (RED) (+) POWER OUT %M 2]
o
u S5 3 2
(BLACK) (=) GROUND o 2
e =
o
c
=z -
a (]
w4 ALTIMETER
MOUNTS TO UNDERSIDE MOUNTS UNDER Z

N
S
N

OF MANIFOLD

SPARK PLUG WHITE

NMOQ 3A00HD HLIM Q3IN3IHMO 38 LSNW S3HOLIMS NOILINOI

TVOIdLOATH ANV SINHAWNHLSNI £06S

S
=
)
T
e |
o 9@
ZEH
> 5 AR SHEED
D@ P SN = I
SRS, 38/ BEEES g A
m m @ WA GG IGNITIONS
NMEE g
~ ™~
WG mw IGNITION
iy \ Eall S
Q= £ =l
XX
S 6T o
= i
=y
=3 o
— o]
3 i
: SN 3
% IR e
N\ X g
4 B £

V1-v9l100



S-6ES COYOTE Il - 503 INSTRUMENTS & ELECTRICAL - WITH OPTIONAL ELECTRIC START
NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

0016A-2A

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPW0022 1
2. Vertical Speed Indicator (Feet per Minute) * KSAV0008 1
2. Vertical Speed Indicator (Meters per Second) * KSAV0009 1
3. Altimeter * KSAV0001 1
3. Altimeter with Window * KSAV0002 1
3. Altimeter with Millibar - Metric * KSAV0003 1
4. Air Speed Indicator, 0-150 KSAV0005 1
5. Ignition Switch MS35058-23 2
6. Exhaust Gas Temperature Gauge * KSPW0008 1
7. Cylinder Head Temperature Gauge KSPWO0010 1
7. Dual Cylinder Head Temperature Gauge * KSPW0012 1
8. RPM Gauge KSPWO0028 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 5
10. 90 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12. Straight Withdrawal Fitting 8330 2
13. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 25 ft
14, 14 Gauge Eye Terminal, Blue 3/16" IP-7102 ¥
15. 14 Gauge Black Wire 14 GA WIRE/BLACK 20 ft
16. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 6
17. EGT End Plug ** KSPW0008-1 0
18. Female Terminal *** KSPWO0010-1 0
19. CHT Wire, Black *** KSPW0010-4 0
20. CHT Wire, Red *** KSPW0010-2 0
21. 14 Gauge Red Wire 14 GA WIRE/RED 18 ft
22. Key Start Switch 25-6 1
23. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
24. 4 Gauge Eye Cable Terminal 4 GA CABLE LUG 8
25. 4 Gauge Battery Cable, Black Wire 4 GA WIRE/BLACK 20 ft
26. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 2
27. 14 Gauge, In Line Fuse Holder KSES0019 1
28. 25 AMP Fuse KSES0020-25 1
29. 14 Gauge Splice, Butt Connector IP-7132 2
30. Battery =™ PS12150-NB 0
31. Regulator/Rectifier KSES0005 1
32. 14 Gauge White Wire 14 GA WIRE/WHITE 7t
33. 14 Gauge Eye Terminal, Blue 5/16" 516 | TERM 1
34. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
35. 14 Gauge Male Spade Terminal, Blue IP-7126 6
36. Electric Starter Kit (503) MESK-1-503 1
37. CHT Probe *** KSPW0010-3 0
38. EGT Wires ** KSPW0008-2 0
39. EGT Probe ** KSPW0008-3 0
40. Female Bullet Terminal 02-09-1103 4

*Optional gauge. **Supplied with EGT.
****Referenced from battery box installation.

“**Supplied with CHT.

7117/00



0016A-3A

S-6ES COYOTE 11 - 503 INSTRUMENTS & ELECTRICAL (CONTINUED)
(WITH OPTIONAL ELECTRIC START)

# DESCRIPTION PART NUMBER QUANTITY
41 . Shrink Wrap KSACOQ0009 1ft
42 . 3/16" Shear Nut AN364-1032A 2
43 . Pan Head Phillips Bolt (10-32) KSHWO0006 2
44 . 3/16" Large Wood Washer AN970-3 2
45, Line Tee 8338 1

*Optional gauge. **Supplied with EGT. ***Supplied with CHT.
***Referenced from battery box installation.

5/21/98



LYVLS JI¥LOATH ILNOHLIM <ORE/Ok
TVOINLOATA ANV SINANNYLSNI 286
I LOAOD SH9-S SSWHLY

06LEan

61: le olv
- 0 ©
74
5 \ 7
z ol o}— 33
7] = 5 mc
o3 §/§ 2 22
s =3 TVin =z o |o s
z —C b g
NHOYE 3 TEF == =t
AVHED Sk g 3> 'l-‘l‘ ‘l‘ e ME
= g 7 o 2
%/ @ S Z— 6L L¥ 0¥ :g
5] ==
LE #C/ QZ'B\ \ ] ;é ﬁa
. A T T @ %‘ O_(
Zm
o
mr
HIVIB/MOTI3A &2
=z
HOIRA % 308NOS¥IMOL me
MOVI8/MOTI3A 398V z2 170A Z1 0L
4
HOVIE/MOTI3A 30UV =
v 2 3 \ P L 3INION3 NO
—_——————— 63 JHIM AVHO OL
28 &
g9l
e
N g X T
- ~I ™ o
—_— “-'-..._\ =m
= \§L€ &g
™~
5 = ‘“‘\\\__\ o 3NioN3 z8s
— H04 ONILL
i S s¢ HOLIMS did
,/? =)
£~
¥ 1] VL33 HOVL
= |
L~
sz oo wi
ol i
~{
L
>
g
//ZZ =
|_{—-9T'ce %
z
rA 3}
ﬂ PN 8
gr =" S
(7]
Gl
| :
¥l 2 L =z
66l |6
7
% i 6 0 3
@ @7
i 6
¢ (Iv130 0L ¥343y)

m o o == > L

Hel & z Z &= S e
3 3 Su & 2

ﬂ/ = z om = z

BE= '71./: el 3 m

— — m

= 8¢ = o

1-89100



NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

PAGE 0016B-2
S-6ES COYOTE Il - 582 INSTRUMENTS & ELECTRICAL - WITHOUT ELECTRIC START

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPWO0022 1
2. Vertical Speed Indicator (Feet per Minute) * KSAV0008 1
2. Vertical Speed Indicator (Meters per Second) * KSAV0009 1
3. Altimeter ™ KSAV0001 1
3. Altimeter with Window * KSAV0002 1
3. Altimeter with Millibar - Metric * KSAV0003 1
4. Air Speed Indicator, 0-150 KSAV0005 1
5. Ignition Switch MS35058-22 2
6. Exhaust Gas Temperature Gauge KSPWO0008 1
7. Dual Cylinder Head Temperature Gauge * KSPW0012 1
7. Cylinder Head Temperature Gauge * KSPWO0010 1
8. RPM Gauge KSPWO0028 1
§. 14 Gauge Female Spade Terminal, Blue IP-7128 11
10. 90 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12, Straight Withdrawal Fitting 8330 2
13. Line Tee 8338 1
14 . 14 Gauge Black Wire 14 GA WIRE/BLACK 20 ft
15. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 4
16. Female Bullet Terminal 02-09-1103 4
17. EGT End Plug ** KSPWO0008-1 0
18. Female Terminal *** KSPW0010-1 0
19. 14 Gauge Red Wire 14 GA WIRE/RED 18 ft
20. Terminal Y Connector, Brass IP-YC 1
21. CHT Wire, Red *** KSPW0010-2 0
22. 14 Gauge Splice, Butt Connector IP-7132 2
23. 25 AMP Fuse KSES0020-25 1
24 . 14 Gauge White Wire 14 GA WIRE/WHITE 12 ft
25. Regulator/Rectifier KSES0005 1
26. 14 Gauge, In Line Fuse Holder KSES0019 1
27 . CHT Wire, Black *** KSPWO0010-4 0
28 . Coolant Temperature Probe ***** KSPW0016-1 0
29. EGT Wires ** KSPWO0008-2 0
30. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 25 it
31. 14 Gauge Male Spade Terminal, Blue IP-7126 7
32. EGT Probe ** KSPWO0008-3 0
33. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
34, CHT Probe *** KSPWO0010-3 0
35. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
36. Shrink Wrap KSAC0009 i
37 . Coolant Temperature Gauge KSPW0016 1
38. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 4
39. Pan Head Phillips Bolt (10-32) KSHWO0006 2
40. 3/16" Shear Nut AN364-1032A 2
41. 3/16" Large Washer AN970-3 2

*Optional gauge.

~**Referenced from cooling system.

**Supplied with EGT.

***Supplied with CHT.
****Supplied with coolant temperature gauge.

10/25/02



18VLS JIMIDTTE TVNOILJO HLIM SRR

heRan TVOIdLOATA ANV SINHWNYLSNI 286
II HLOAOD SH9-S SUEY

9y C¥ O
B 4]y
-0 0
§ L;\ wr
z lo| o —
- [l / § H ?RE
. 92 e HE =
3 (= = m
—TC | -
NMOZE £g ~ o7 AN 8°
il ~ S0 emo 0 %E‘
AVED eg g 4R TR
%/ . B & % ovizvor 25 2
z Z =
55 £ cv'6 23 -
LE \. < Mz mg
Gl
HOVIB/MOT13A gg
MaTIZA 2 30NNOSYIMOd Gl
OVIB/MOT13A 308V \ £ 0 Z1 oL
¥OVIB/MOTI3A 305V 68 %3
s L ) Bg PHREDE 3NION3 NO
63 JyIM AVYD OL
( J 2
o
£z \ \
¥z
s 4 é 9 e sz \\ Sv'vd j\?ng
— e s AN A4 2@ Ea
— b 9f \ vz +74 mE =
* s¢ m
4 ——
= [T a2 INIONI 28BS
2= S b ——xgz 404 ONILL3S
= il HOLMS did
| < £e've

iv1i30 HIVL

;

\
\
5

L
L (O ¥
(L

\

=
Y
//

INNOW 3NION3 OL uNnounll]”

Y3434 ONILNNOW ¥04

P
P
Z
\ NOILD3S ONIM OL

S#\
A

\
T\
]
/
il
\

HOLIMS NOILINOI OL IN3ON3d30NI
38 1SN ONNOY¥D ¥31IN dNOH

& = S %
Nl 2 2 8% 5 2 2
/4 8 g ¢ 5 s

148 = Z om m z

LA gL/E B ] E

= : 21 = o

NMOQ 3A00¥9 H.M Q3LIN3E0O 38 ISNW S3HJLIMS NOILINOI

V1-89100



PAGE 0016B-2A

S-6ES COYOTE Il - 582 INSTRUMENTS & ELECTRICAL - WITH OPTIONAL ELECTRIC START

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPW0022 1
2. Vertical Speed Indicator (Feet per Minute) * KSAV0008 1
2. Vertical Speed Indicator (Meters per Second) * KSAV0009 1
3. Altimeter * KSAV0001 1
3. Altimeter with Window * KSAV0002 1
3. Altimeter with Millibar - Metric * KSAV0003 1
4 . Air Speed Indicator, 0-150 KSAV0005 1
5 lgnition Switch MS35058-23 2
6. Exhaust Gas Temperature Gauge KSPWO0008 1
7. Cylinder Head Temperature Gauge * KSPWO0010 1
7. Dual Cylinder Head Temperature Gauge * KSPW0012 1
8. RPM Gauge KSPW0028 1
9. 14 Gauge Female Spade Terminal, Blue |P-7128 9
10. 90 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12. Straight Withdrawal Fitting 8330 2
13. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 25 ft
14. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 7
15. 14 Gauge Black Wire 14 GA WIRE/BLACK 20 ft
16. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 6
17. EGT End Plug ** KSPWO0008-1 0
18. Female Terminal *** KSPWO0010-1 0
19. CHT Wire, Black *** KSPWO0010-4 0
20. CHT Wire, Red *** KSPWO0010-2 0
21. 14 Gauge Red Wire 14 GA WIRE/RED 18 ft
22 . Key Start Switch 25-6 1
23. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
24 . 4 Gauge Eye Cable Terminal 4 GA CABLE LUG 8
25. 4 Gauge Battery Cable, Black Wire 4 GA WIRE/BLACK 20 ft
26. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 2
27 . 14 Gauge, In Line Fuse Holder KSES0019 1
28. 25 AMP Fuse KSES0020-25 1
29. 14 Gauge Splice, Butt Connector IP-7132 2
30. Battery ™ PS12150-NB 0
31. Regulator/Rectifier KSES0005 1
32. 14 Gauge White Wire 14 GA WIRE/WHITE 13 ft
33. 14 Gauge Eye Terminal, Blue 5/16" 5/16 | TERM 1
34. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
35. 14 Gauge Male Spade Terminal, Blue |P-7126 6
36 . Elecrtic Starter Kit - 582 MESK-3-582 1
37. CHT Probe *** KSPWO0010-3 0
38. EGT Wires ** KSPWO0008-2 0
*Optional gauge. **Supplied with EGT. **Supplied with CHT.
***Referenced from battery box installation. *****Referenced from 582 cooling system. 10/25/02

= Supplied with coolant temperature gauge.



S-6ES COYOTE Il - 582 INSTRUMENTS & ELECTRICAL (CONTINUED)
(WITH OPTIONAL ELECTRIC START)

PAGE 0016B-2B

# DESCRIPTION PART NUMBER QUANTITY
39. EGT Probe ** KSPWO0008-3 0
40. 3/16" Shear Nut AN364-1032A 2
41. Coolant Temperature Gauge KSPW0016 1
42 . 3/16" Large Washer AN970-3 2
43. Coolant Temperature Probe ***** KSPWO0016-1 0
44 . Female Bullet Terminal 02-09-1103 4
45. Shrink Wrap KSAC0009 1 ft
46. Pan Head Phillips Bolt (10-32) KSHWO0006 2
*Optional gauge. **Supplied with EGT. ***Supplied with CHT.
***Referenced from battery box installation. 10/25/02

**=**Supplied with coolant temperature gauge.



16/.0/S0

NOILVTIVLSNI X0d AdALLVY 289/809
1 4LOA0D S9-S/SH9 S SUCLEH

LECON

¢ NOILVLS Ly
—avL 30V 135N 4
. CL aNNOY9

NMOHS SY STIVNINMTL
JA3 WOIS3T13 2 GNIMO

AHHLLV8~\\\
(7\? —
v A

£-89100



66/¥0/G0

NOILVTIVLSNT X0d AdHLLYH <16
[T ALOAOD Sd49—5 Sl s d]

4
™ AN

*? 2o
Y L |
; ‘g D’ sragaaly

-
N ¢ NOILYLIS 1V
— gvl JOvI13SNA

CL UNROSO

NMOHS SvY STIYNING3L
3.3 WOIHL0373 2 ANIY¥O

Addllvd

vE-g9100



S-6ES COYOTE |l BATTERY BOX INSTALLATION

0016B-4

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Shear Nut AN364-1032A 5
2. 1/2" Non Cushioned Clamp AN742-D8 1
3. 4 Gauge Eye Terminal (REF) 0
4. 3/16" Bolt AN3-4A 2
5. Battery Cable (REF) 0
6. Battery (582) PS-12150-NB 1
6. Battery (912) PS-12260-NB 1
7. 3/16" Bolt AN3-4A 3
8. 3/16" Thin Washer AN960-10L 6
9. Small Cotter Pin MS24665-134 2
10. Battery Bar (582) BAT-BAR 1
10. Battery Bar (912) BAT-BAR A
11. Battery Box (682) BAT-BOX 1
11. Battery Box (912) BAT-BOX-912 1
12. 3/4" Non-Cushioned Clamp AN742-D12 2

4/29/94



S-6ES COYOTE Il - 912 BATTERY BOX INSTALLATION

(ELECTRIC START)

0016B-4A

# DESCRIPTION PART NUMBER QUANTITY
1. 3/4" Cushioned Tube Clamp MS21919-DG12 3
2. 3/16" Shear Nut AN364-1032A 5
3. 4 Gauge Eye Terminal * - 0
4. 3/16" Bolt AN3-4A 2
5. Battery Cable * — 0
6. Battery PS12150-NB 1
7. 316" Bolt AN3-4A 3
8. 3/16" Thin Washer AN960-10L 6
9. Small Cotter Pin MS24665-134 2
10. Battery Bar BAT-BAR-503/582 1
11. Battery Box Side Plate BAT-BOX-1 1
12. Battery Box Support Angle BAT-BOX-3 2
13. Battery Box Mount Plate BAT-BOX-2 1
14. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 11

NOTE: This location is used with wing tanks only.
If installing a fuselage fuel tank use standard location.
*Reference.

6/14/99



g "AJd
09+ 1AN

TVOIdLOATH ANV SINHNNTLSNI

0L02/£0/50

II HLOAOD S9-S5 SUEkRY

304N0SJ3IMOd
1I0A CL oL

3ANIONI NO ¥3AN3S

ANV aNNOY9 0L 3NIONS NO

d3dN3S Ol

3NION3 Z1L6
404 ONILLFS
HOLIMS dId

TIV13a HOVL OdA

3NIONT SC16 OL d343Y ks

43AN3S d3NddNS XV10d HLIM MYOM 1ON TIIM 3ONVO 3dNSS3dd 110 OQA “3LON

d3sn 39NvO NO ONIAN3dIA AMVA TIIM ONIbIM JdNSS3dd 110

18v1S—140S
d04
SNOILOINNOD

3NION3
HLIM JNOD |
SHOLOINNOD

3INIONI HLIM S3INOD
43AN3S JJNSS3dd 110

/

4309141

HOVL JH1 WO¥d
IAF3IS MOvV19
JTIONIS V NI
3V S3dIM HOVL
H109

/a:-ua\ﬂs
Pl e
6¢ 3zis
8l
CXC) NENVENE
=/ ¥04
/ TVANVI
e ~© © NOILYTIVLSNI /1
Xv104 OL | /
91-® @ uILI —

AN
j44 \GL

dv3IO NIVA 33S
ONIJIVA 937 dv3AO
HY NI 43AN3S

INIONI HLIM
S3AN0O ON'ld

N6l

1v0 HLIM
a3dnTIoNI

(YNOILdO)
1vo Ndd

[4%
el |

||| o= SSN8 ANNOYO

(v13a oL ¥343y) 6

el

N\
:J_:l

[44 S

d3d7INg A9 J3NINY313d 39
Ol S3IHOLIMS % SHINVIYG«

TIVASNI OL

r OILVIS/10Lld 0L ¥343Y

/

| —

|
|
-|-||l NOILO3S ONIM OL
8 ¥3434 ONILNNOW ¥O4
|
|

d3ddin03 4
YIANOSNVHL OL

lv—61



S-6ES COYOTE Il - SPORT WING -912/912S INSTRUMENTS AND ELECTRICAL

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

PAGE 0016B-06

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPW0022 1
2. Vertical Speed Indicator (Feet per Minute) * KSAV0008 1
2 . Vertical Speed Indicat (Meters per Second) * KSAV0009 1
3. Altimeter * KSAV0001 1
3. Altimeter with Window * KSAV0002 1
3. Altimeter with Millibar - Metric * KSAV0003 1
4. Air Speed Indicator KSAV0019 1
5. Ignition Switch MS35058-22 2
6. Oil Pressure Gauge (Electric) KSPWO0019 1
7 . Oil Temperature Gauge (Electric) ** KSPWO0017 1
8. RPM Gauge KSPWO0028 1
9. Cylinder Head Temperature Gauge (Electric) ** KSPWO0017 1
10. 25 AMP Fuse KSES0020-25 1
11. 14 Gauge, In Line Fuse Holder KSES0019 2
12. 14 Gauge Female Spade Terminal, Blue IP-7128 20
13. 90 Withdrawal Fitting 8342 1
14 . Line Clamp, 3/8" FS-LCL 3/8 8
15. Straight Withdrawal Fitting 8330 2
16. Line Tee 8338 1
17. 1/4" Fuel/Pitot/Static Line, Blue FS-FL 25 ft
18. 14 Gauge Eye Terminal, Blue, 3/16" IP-7102 8
19. 14 Gauge Black Wire 14 GA WIRE/BLACK 26 ft
20. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 4
21. 14 Gauge Red Wire 14 GA WIRE/RED 40 ft
22 . Terminal Y Connector, Brass IP-YC 1
23 . Key Start Switch 25-6 1
24 . 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 20 ft
25. 14 Gauge White Wire 14 GA WIRE/WHITE 20 ft
26 . 2 Plex 20 Gauge Wire 62181-DELL 10 ft
27 . 14 Gauge Splice, Butt Connector IP-7132 4
28 . 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 2
29. 550B Spade Terminal 550B SPADE TERM 4
30. 14 Gauge Green Wire 14 GA WIRE/GREEN 15 ft
31. Battery *** PS12150-NB 0
32. 4 Gauge Eye Cable Terminal 4 GA CABLE LUG 8
33. 4 Gauge Battery Cable, Black Wire 4 GA WIRE/BLACK 20 ft
34 . 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 3
35. Solenoid **** e 0
36. 30 AMP Fuse KSES0020-30 1
37 . Regulator/Rectifier **** 0
38. 3/16" Bolt AN3-5A 2
39. 3/16" Thin Washer AN960-10L 2
40 . Teflon Tape ***** TEFLON TAPE 0
*Qptional gauge. **Qil Temperature & CHT use the same type of gauge.
***Referenced from 912 battery box installation. ****Supplied with Engine. 8/7/2007

*****Builder Provides.

rexxxxkSupplied with coolant temperature gauge.



(

JILITANOD NOILOW % HTLLOYHI 28S/€0S

[I 4LOAOD SH9-S SWEY

BESLAN

Q_..-—- JFHIM AL3HVS

Li

\3an1 dOl | NOILVIS

Ll

JUIM ALIIVS
/

€0/20/90

TANVG INIWNHELSNI ¥IMOT NI wmsm/

b-2100



S-6ES COYOTE Il - 503/582 THROTTLE & MOTION CONVERTER

PAGE 0017-2

# DESCRIPTION PART NUMBER QUANTITY
1. Spacer Bushing, 3/8" x .058 x 1/2" * SB-3/8X1/2X058 2
2. Wire Stop/Screw, 503SC 2360 3
2. Wire Stop/Screw, 503DC 2360 4
2. Wire Stop/Screw, 582 2360 5
3. Spacer Bushing, 1/4" x .028 x 7/8" * SB-1/4X7/8 1
4. Throttle 05-08036 1
5. Spacer Bushing, 1/4" x .028 x 1 5/16" * SB-1/4X1 5/16 1
6. Spacer Bushing, 3/8" x .058 x 3/8" * SB-3/8X3/8 2
7. Spacer Bushing, 3/8" x .058 x 1/2" * SB-3/8X1/2X058 1
8. Spacer Bushing, 3/8" x .058 x 3/8" * SB-3/8X3/8 2
9. Adjustable Cable Ferrule, 503SC 12553 2
9. Adjustable Cable Ferrule, 503DC 12553 3
9. Adjustable Cable Ferrule, 582 12553 4
10. Spacer Bushing, 3/8" x .058 x 1 1/4" * SB-3/8X1 1/4 1
11. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 6
12. Throttle Motion Converter Side Plate, LH KPPWO0031 1
13. Throttle Motion Converter Side Plate, RH KPPWO0030 1
14 . 3/16" Shear Nut AN364-1032A 1
15. 3/16" Thin Washer ANS60-10L 2
16. 3/16" Bolt AN3-16A |
17. Cable Ferrule Cap, 503SC ENDCAP-12000 1
17. Cable Ferrule Cap, 503DC ENDCAP-12000 2
17 . Cable Ferrule Cap, 582 ENDCAP-12000 3
18. Throttle Cable, 105", 503SC EG-T-CAB 1
18. Throttle Cable, 105", 503DC EG-T-CAB 2
18. Throttle Cable, 105", 582 EG-T-CAB 3
19. Throttle Cable Housing, 36", 503SC EG-T-CAB-H 1
19. Throttle Cable Housing, 36", 503DC EG-T-CAB-H 2
19. Throttle Cable Housing, 36", 582 EG-T-CAB-H 3
20. Throttle Motion Converter Arm KPPWO0032 1
21. Attach Angle KPAC0025 1
22 . Power Spring S1016 1

*Builder must fabricate from raw stock, see detail drawing.

6/2/2003



€0/20/90

ATANASSY ATLLOYHI S2168/216
I ILOAOD SH9-S SWHLY

DBLOW
JANVd INIFWNELSNE ¥3IM0T
/B \ﬁ\\
45 5
.
T
, .
( e T3NS ) |
\/ e
: : :
\\\\ | NE
: .
.
I ~

' \\

: \

| :

| |

e i

e

S3TONVY LNNOW HOLvIAVY

b-vZ100



S-6ES COYOTE Il - 912/912S THROTTLE ASSEMBLY

PAGE 0017A-2

# DESCRIPTION PART NUMBER QUANTITY
1. Throttle Cable Housing EG-T-CAB-H 8 ft
2. Throttle Cable EG-T-CAB 2
3. Cable Conduit Ferrule 2394 3
4. Dual Cable Retainer CK-DCS 1
5. Mixer Plate KPPWO0076 1
6. Single Cable Retainer CK-Cs 1
7. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-45 4
8. Wire Stop/Screw 2361 3
9. Throttle 05-08036 1
10. Cable Ferrule Cap, 582 ENDCAP-12000 4

6/2/2003



8002/v1/80

LEFT UPPER i
FIREWALL FABRICATE FROM 1/4” X
/ .028” ALUMINUM TUBE
REFER TO FUEL PUMP _
HOOKUP FOR REMAINER OF <&,
SYSTEM / T =
12 / 1 @
7 9 SUMP DRAIN:
ROUTE OUT FUSELAGE BELLY
NEAR STATION #3. INSERT
) TUBE THROUGH VERTICAL
RRFEMSS S-6ES COYOTE II \ USHING, TR TUBE FOR 1"

/ﬁ EXTENSION BELOW BELLY.

SPORT WING: WING TANK FUEL SYSTEM @ Mp2351

REV. B

1-8100



S-6ES COYOTE Il - FUEL SYSTEM

PAGE 0018-02

# DESCRIPTION PART NUMBER QUANTITY
1. Line Clamp, 1/2" 1.D. FS-LCL 1/2 29
2. Long Nylon Ties LG-N-TIE 2
3. 1/4" Tee 8338 2
4. Line Clamp, 5/16" I.D. FS-LCL 5/161D 4
5. 1/4" Clear Fuel Line KSFS0008 3 ft
6. 1/4" x 1/4" 90 Fitting 7-11044 4
7. Straight Withdrawal Fitting 8330 4
8. Fuel Line "Y" Connector 8345 3
9. Hose Clamp, 1 1/2" 5-5216 2
10. Fuel Shut Off Valve FS-S-OFF 1
11. Sump Drain Valve 8336 1
12. 1/4" Black Fuel Line *** KSFS0002 50 ft
13. 1/8" Brass Tee Fitting 3-20120 1
14. Small Hose Clamp 5-6202 2
15. Coil Wrap 1/2 SPIRAL LOOM 2 ft

8/14/2008



NOLLVTIV.LSNI dOLVTIOOSVD "TVNOILLJO
cl6 XV.I.0d

II HLOAOD 9—S SUUl=kd

]
6 avn )
\
\u W

FROM FUEL
< SHUT—OFF VALVE

81L0z2/21/20

£0—8100



S-6ES COYOTE Il - GASCOLATOR

PAGE 0018-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Black Fuel Line KSFS0002 3 ft
2. Small Hose Clamp 5-6202 3
3. Short Black Nylon Ties N-TIES 4
4 . Hose Fitting (1/4" Hose Fitting to - 6 Flare) 30682-6-4B 1
5. 90 Degree Fitting AN822-6D 2
6. Thread Sealant* e 0
7 . Straight Withdrawal Fitting 8330 1
8. Gascolator KSPWO0067 1
9. Gascolator Bracket KSPWO0066 1
10. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 4

9/1/2005



90/¥¢/v0

MOUNT FOAM STRIP UNDER

"Z" STRIP AT TUBE LOCATION

0
~
1
[
N
N
~

7 7
7 7 7 7
v

= S re = —a A
N

OO W

/

J

RIS S—6kES COYOTE Il
SPORT WING: WINDSHIELD ASSEMBLY

uuuuuu
A

10-6100



S-6ES COYOTE Il - SPORT WING: WINDSHIELD ASSEMBLY

PAGE 0019-02

# DESCRIPTION PART NUMBER QUANTITY

1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 155

2. Lexan Windshield (Clear) KPWS0031 1

3. "Z" Strip WS-ZS 2

4. Foam Rubber Strip, 3/8" x 3/16" x 1' WS-FS Orls

5. "Z" Strip Vertical WS-ZSV 2

6. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 10

7. RH Wing Cuff WS-CUFF-RH-ES 1

8. LH Wing Cuff WS-CUFF-LH-ES 1

9. #8 Pan Head Screw 8X1/2 PHS 4
10. Outer Rib KPWI0496 2
11. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 6
12. Middle Rib KPWI10495 1
13. 1/8" Small Brass Washer AN960-B4 18
14 . Skylight KPWS0032 1
15. Mating Strip WS-WSSLS 3
16. Rubber Trim X1011 30 in
17. Foam Rubber Strip, 3/8" x 3/16" x 6' WS-FS 1rls
18. Skylight Trim Strip KPWS0010 3
19. 1/2" Black Foam Tape KSAC0021 15 ft
20. Foam Strip, 3/8" x 1/2" 3/8-FS 96 in
21. Skylight Hold Down Strip KPWS0033 2

4/24/2006



L6/LE/E

€06 A'THNASSV DNITMOD
[I 4LOAOD SHI9—-S SlUlEkd

G9ZanN L=

1-0200



216/28S ATANHSSY ONITMOD Hozreieo
II HLOAOD SHI9—5s SUUlLsk

vV 'A3d
L9CAN

S

]
%\\

Sl T
\\\\\

O
~

| —S jo/ 8 PN
14 NO avl

V10-0¢00



S-6ES COYOTE Il - COWLING

PAGE 0020-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4 Turn Stud #140 24
2. 1/4 Turn Stud #180 2
3. Cowling Top, 582/912 C-TOP-ES-582/912 1
4. 3/16" Bolt AN3-6A 2
5. 3/16" Plastic Washer PW-3 10
6. 3/32" Aluminum Rivet ** 40APR1/8 0
7. 3/16" Bolt AN3-4A 2
8. 3/16" Nut Plate ** K-1000-3 0
9. Snap Ring #101 26
10. Cowling Nose Bowl C-NB 1
11. Cowling Bottom* e 0
12. Trim Loc TRIM-LOC 14 ft
13. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 17
14. 1/8" Small Brass Washer AN960-B4 15
15. 3/32" Aluminum Rivet 40APR1/4 52
16. Wear Washer Nylon #103 26
17 . Rubber Washer #201 26
18. 1/4 Turn Receptacle #302 26
19. Top Louver - Cowling KPCWO0024 6
20. 3/32" Aluminum Rivet 40APR1/8 48

* Refer to BOTTOM COWLING ASSEMBLY

**Reference Firewall.

9/12/2011



1102/¢1/60

RRAAIMES S—o6bks COYOTHE I
BOTTOM COWLING ASSEMBLY

MD5547

€0-0200



S-6ES COYOTE Il - BOTTOM COWLING ASSEMBLY

PAGE 0020-04

# DESCRIPTION PART NUMBER QUANTITY
1. Bottom Mating Flange - LH KPCWO0013-L 1
1. Bottom Mating Flange - RH KPCWO0013-R 1
2. Bottom Vertical Angle KPCWO0003 2
3. Bolt Reinforcement KPCWO0002 2
4. Muffler Pad KPCWO0023 1
5. Bottom Cowling Lip BC-CL 1
6. Cowling Bottom C-BOT-ES 1
7. 1/8" Aluminum Rivet - Cherry-Q AAPQ-41 45
8. 1/8" Aluminum Rivet - Cherry-Q AAPQ-42 2

9/12/2011



o
o
(N}
—
2

€0/61/60

RREYMNS3 S—6ES COYOTE II
RUDDER ASSEMBLY

TABS WELDED
TO STATION 3
BOTTOM CROSSTUBE

T~ STATION 6
BOTTOM CROSS TUBE

44
TAIL DRAGGER ONLY

e FIREWALL

TABS WELDED
TO STATION 2A
BOTTOM CROSSTUBE

MD1233
REV. A

FIREWALL
43



S-6ES COYOTE Il - RUDDER SYSTEM

PAGE 0021-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Nut Plate K-1000-3 1
2. 3/16" Bolt AN3-13A 1
3. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 12
4. 3/16" Bolt AN3-15 1
5. 3/16" Bolt AN3-5 1
6. 3/32" Aluminum Pop Rivet 40APR1/8 4
7. Rudder Trailing Edge KPRDO0011 1
8. Rudder Skin TG-RSKIN-XL 1
9. Gusset KPAC0014 2
10. 3/16" Thin Washer ANSB0-10L 8
11. 3/16" Shear Nut AN364-1032A 9
12. 3/16" Castle Nut AN310-3 2
13. Small Cotter Pin MS24665-134 8
14. Aluminum Internal Brace, 1/2" x .035 x X ** KAAC0005-4 0
15. Rudder Spar KPRD0012 1
16. 1/4" Nut Plate MS21047-04 1
17 . Rudder Pedals * —-n 0
18. 3/16" Bolt AN3-6A 6
19. 3/16" Tensile Nut AN365-1032A 2
20. Rudder Horn, LH TG-RHL 1
20. Rudder Horn, RH TG-RHR 1
21. Small Pulley AN210-1A 4
22. 3/16" Bolt (Trike Only) AN3-15A 3
22. 3/16" Bolt (Taildragger Only) AN3-15A 1
23. Rudder Cable S6-R-CAB 2
24 . Cable Guide HA-144 2
25. 3/16" Plastic Washer PW-3 4
26. 3/16" Bolt AN3-17A 2
27. 1/4" Eyebolt AN43B-13A 1
28. Aluminum Bushing, 3/8" X .058 X 1/2" ** KAAC0005-3 0
29. 3/16" Thick Washer AN960-10 19
30. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 6
31. Stainless Steel Hinge W-HB 1
32. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 2
33. Small Pulley Cable Keeper SP-CK 8
34. 90 Hummertang T12-HT6 BENT 1
35. 1/16" Lacing Wires, (stick) 36" x 1/16" TG-LW-1/16 2
36. Loctite Blue LOC-TITE 0
37 . Nylon Lace Up Rope 36 SEINE 5ft
38. Aluminum Bushing, 1/4" x .028 x 1/4" ** KAACO0005-2 0
39. Bungee Return KPCS0003 2
40. Coyote Il Decals SKIN DECALS 2
41. Rudder Lacing Cap *** KPRDO0035 1
42 . #6 Small Pan Head Screw 6RX1/2 PHS 1
43. 3/16" Large Washer AN970-3 2
44 . 3/16" Bolt (Taildragger Only) AN3-20A 3

*See Floorboard.
**Builder must fabricate from raw stock.
***Builder trims to fit. Refer to text for details.

4/23/2003



€0/€c/¥0

ATGWHASSY OHNIYHHALS dHODVIAIIV.L

[I HLOA0D SH9-S SUUlgkd

COBANW

*
Py,
m
2
S|
=
o
o
m
)
>
in
bt
IA

€-1200



S-6ES COYOTE Il - TAILDRAGGER STEER HORN PAGE 0021-4

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Shear Nut AN364-1032A 2
2. 3/16" Bolt AN3-5A 2
3. 3/16" Thin Washer AN960-10L 4
4. Hummertang T12-HT6 2
5. Tailwheel Steerhorn - LH KPRD0048-L 1
6. Tailwheel Steerhorn - RH KPRDO0048-R 1
7. 3/16" Bolt* ———— 0
8. 3/16" Thick Washer ANS60-10 2

*Referenced from Rudder Assembly.
9/19/03



dvds

SsH9—SSULER

ATHINASSV
AOdH ONIAVHT -ONIM Ld0dS

II HLOAOD

90/v¢/¥0

N

NOILVTIVLISNI MNVL T73Nd WOY4 Q3IONIYIHIY *x

Vv A3y
L6%YAN
¢l
AINO ONIM L1437
¥Z 8
/ &
\\*LZ \
2%
XN S
8‘,15
¢

10-¢200



S-6ES COYOTE Il - SPORT WING: LEADING EDGE SPAR ASSEMBLY

# DESCRIPTION

PART NUMBER

PAGE 0022-02

QUANTITY

Leading Edge Spar

Leading Edge Spar - Doubler
Leading Edge Spar - Tip
Long Wing Channel
Horizontal Attach Bracket

3/16" Stainless Steel Rivet
3/16" Stainless Steel Rivet
Leading Edge Spar Doubler
10. 1/4" Bolt

11. 1/4" Bolt

12. FWD Strut Plate

OO ~NOOOULSA, WNPE

13. 1/4" Fuel/Pitot/Static Line, Blue *

14. Nylon Ties *
15. 1" U-Bracket
16. 1/4" Thin Washer

17 . Aluminum Bushing, 3/8 x .058" x 3"

18. 1/4" Shear Nut
19. Static Tube *

20. Pitot Tube *

21. Attach Tang *

22. Line Clamp, 3/8" *

23. 1/8" Aluminum Rivet - Cherry Q *

24 . Safety Wire *, **
25. 3/8" Clevis Pin
26. Loc Ring

*Left wing only - Pitot/Static system.
**Builder provides.

Leading Edge Spar - Root Doubler

KPWI0415
KPWI0419
KPWI0417
W-WCL
S2-SAB
KPWI0355
CCPQ-62
CCPQ-64
KPWI0264
AN4-35ALP
AN4-36ALP
W-SAP-LE
FS-FL
N-TIES
KPAC0180
AN960-416L
SB-3/8X3
AN364-428A
W-ST
W-ASI-P
U-ST001
FS-LCL 3/8
AAPQ-42
SAFETY WIRE
MS20392-5C101
RL 27 1/4

=

P IN
NNONDNEPRERPERPOODNMNWONDBIENNOBDEDNNDIDADNDDNDDN
= o]

4/24/2006



S0/10/60

RARINMIES S—6ES COYOTE I
SPORT WING: TRAILING EDGE
e ~ SPAR ASSEMBLY

10-v2200



S-6ES COYOTE Il - SPORT WING: TRAILING EDGE SPAR ASSEMBLY

PAGE 0022A-02

# DESCRIPTION PART NUMBER QUANTITY
1. Trailing Edge Spar KPWI0416 2
2. Trailing Edge Spar - Doubler KPWI0420 2
3. Trailing Edge Spar - Tip KPWI10418 2
4. Long Wing Channel W-WCL 6
5. 3/16" Side by Side Nut Plate MS21086-L.3 2
6. 3/16" Stainless Steel Rivet CCPQ-64 34
7. 3/32" Aluminum Rivet 40APR1/4 4
8. 3/16" Nut Plate K-1000-3 10
9. 3/32" Aluminum Rivet 40APR1/8 20
10. Stainless Steel Hinge W-HB 12
11. 3/16" Bolt AN3-23A 10
12. AFT Strut Plate W-SAP-TE 2
13. 1/4" Bolt AN4-25ALP 2
14. 1/4" Bolt AN4-26ALP 4
15. 1/4" Thin Washer AN960-416L 12
16. 1/4" Shear Nut AN364-428A 6
17 . Aluminum Bushing 3/8" x .058 x 2" SB-3/8X2 6
18. 3/16" Bolt AN3-24A 2

9/1/2005



G0/10/60

A

FUSELAGE
STATION 3

REFERENCE TRAILING EDGE SPAR ASS’Y
1 /

PLACE THIS WASHER TO EITHER
THE FRONT OR BACK DEPENDING
ON THE BEST FIT.

RRAEIIDES S—om> COYOTH Il
SPORT WING: UNIVERSAL HINGE

MD4499

€0-v¢2c00



S-6ES COYOTE Il - SPORT WING: UNIVERSAL HINGE

# DESCRIPTION

PAGE 0022A-04

PART NUMBER QUANTITY

N —m & a2 v vy s
QWO N D WN 2O

O ~NOO OO WN

3/16" Bolt **

3/16" Bolt

Side-by-Side Nut Plate **
3/32" Aluminum Pop Rivet **
"L" Bracket ***

"R" Bracket ***

Aluminum Bushing, 1/4" x .028 x 1 7/8" *
Trailing Edge Spar Root Fitting
1/4" Bolt

1/4" Thick Washer

1/4" Shear Nut

- 1/4" Bolt

. 3/16" Stainless Steel Rivet **
. Hinge Cube

. Stainless Steel U Bracket

. 5/16" Bolt

. 5/16" Thick Washer

5/16" Tensile Nut
3/18" Shear Nut

. Stainless Steel Hinge **
. 3/16" Thick Washer

“Builder must fabricate from raw stock.
“*Referenced from Trailing Edge Spar.
“**Referenced from root rib tension system.

AN3-24A
AN3-23A
MS21086-L3
40APR1/4
KPWI0190-L
KPWI0190-R
KAAC0005-2
W-TES-RF
AN4-17A
AN9B0-416 1
AN364-428A
AN4-16A
CCPQ-64
W-H-CUBE
SU-118
ANS-20A
AN960-516
AN365-524A
AN364-1032A
W-HB
AN960-10

NONNBENNNONMBANNNMNOOODOONO

1/18/2006



90/62/90

SPORT

MD4500
REV. A

RRAEIINIES S—6£S5 COYOTE 11
WING: INTERNAL BRACING TUBE ASSEMBLY

10-d¢200



S-6ES COYOTE Il - SPORT WING: INTERNAL BRACING TUBE ASSEMBLY

PAGE 0022B-02

# DESCRIPTION PART NUMBER QUANTITY
1. Rib Gusset ** KPWI0467 0
2. 3/16" Thick Washer AN960-10 26
3. 3/32" Aluminum Rivet 40APR1/8 4
4. Bell Crank Gusset, LH * CS-BELGU-LH 0
4. Bell Crank Gusset, RH * CS-BELGU-RH 0
5. 3/16" Bolt AN3-15A 22
6. 3/16" Thin Washer AN960-10L 26
7. Outer Compression Tube KPWI10413 2
8. 3/16" Bolt AN3-14A 2
9. 3/16" Shear Nut AN364-1032A 24
10. Jury Strut Bracket JS-BK 2
11. Middle Drag Brace KPWI0412 2
12. Flap Compression Tube KPWI0411 2
13. 3/16" Single Ear Nut Plate MS21051-L3 2
14. Teleflex Retainer W-TEL-R 2
15. 3/16" Bolt AN3-16A 2
16. 3/16" Tensile Nut AN365-1032A 2
17. Root Drag Brace KPWI10410 2
18. Root Compression Tube KPWI10408 2
19. Compression Tube Doubler * CS-CTD 0
20. Outer Drag Brace KPWI10414 2

*Referenced from Aileron Push Pull System.

**Referenced from Rib Assembly.

11/6/2006



800¢/¥1/80

ONIM LHO0dS

5 )
% 3
— 2
— O y
= ]
— @)

2 @)

— O

Z =<

2 O

— —3

> T

—

; — /S

H o / /(O\uo \(y--o-q N\ /
— g E 'i’ o \Q\\\\\ ///
@) >§ N /// =Y RNAN \ //
= N N 7

10-0¢¢200



S-6ES COYOTE Il - SPORT WING: FUEL TANK INSTALLATION

PAGE 0022C-02

# DESCRIPTION PART NUMBER QUANTITY
1. Wing Tank - Mount Bracket KPFS0007 12
2. Wing Tank - AFT Mount Bracket, LH KPFS0011-L 1
2. Wing Tank - AFT Mount Bracket, RH KPFS0011-R 1
3. Outer Tank Support KPWI10409 2
4. Fuel Tank, LH KPFS0005-L 1
4 . Fuel Tank, RH KPFS0005-R 1
5. U Bracket KPACO0055 2
6. Tank Withdrawal Fitting KPFS0017 8
7 . Attach Bracket S2-SAB 2
8. Root Compression Tube * KPWI10408 0
9. 3/16" Bolt AN3-4A 12
10. 3/16" Thick Washer AN960-10 20
11. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 24
12. 90 Withdrawal Fitting 8342 6
13. Straight Withdrawal Fitting 8330 2
14. 3/16" Bolt AN3-15A 2
15. 3/16" Bolt AN3-14A 2
16. 3/32" Aluminum Pop Rivet 40APR1/8 8
17. 3/16" Shear Nut * AN364-1032A 0
18. 3/16" Bolt * AN3-15A 0
19. Fuel Cap KSFS0007 2
20. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 2
21. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 32
22 . Bead Chain - Retainer Sleeve KSHW0014 2
23. #3 Bead Chain KSHWO0012 14 in
24 . Bead Chain - End Coupling KSHWO0013 2
25. Plastic Retainer KPFS0012 2
26. 1/8" Small Brass Washer AN960-B4 2
27 . Plastic Baffle *** KSFS0012 0
28. Rubber Gasket *** KSFS0013 0
29. Plain Clamp AN742-D4 2
30. Vent Tube KPFS0064 2
31. O-Ring KSFS0009 8
32. Rubber Washer KSFS0010 8
33. 1/2" Thick Washer AN960-816 8
34. Nut-Flared Tube Bulkhead AN924-5D 8
35. Loctite Blue LOC-TITE 0
36. Thread Sealant ** KSAC0014 0
37. 3/16" Bolt AN3-3A 2
38. 3/16" Nut Plate K-1000-3 2
39. 3/16" Corner Nut Plate MS21073-L3 2
40. Line Clamp, 1/2" I.D. FS-LCL 1/2 4
41 . 1/4" Black Fuel Line KSFS0002 8 ft
*Referenced from wing frame assembly.
**Thread Sealant (builder provides) is recommended but Loctite Blue can also be used. 8/14/2008

***Supplied with Fuel Cap.



80/50/90

**+*REINFORCING GUSSET USED ON
AFT RIB #3 ONLY

**RIVET WITH LEADING EDGE WRAP

REFERENCE LEADING EDGE
SPAR ASSEMBLY

***MODIFY FWD CLIP
& NOSE RIB PER TEXT __m\_mo/wwm%

17 21

RRARIMIES S—6ks COYOTHE 11
SPORT WING: RIB ASSEMBLY

10-Acco0



S-6ES COYOTE Il - SPORT WING: RIB ASSEMBLY

# DESCRIPTION

PART NUMBER

PAGE 0022D-02

QUANTITY

QO OO N~NOOCOODTUA,PAWWNLPE

. 1/8" Stainless Steel Rivet - Flush
. Rib Attach Clip - FWD

. Rib #3-LH
. Rib #3-RH
. Rib #4 - LH
. Rib #4 - RH
. Rib #5-LH
. Rib #5-RH
. Rib #6 - LH
. Rib #6 - RH
. Rib #7-LH
. Rib #7-RH
. Rib #8-RH
. Rib #8-LH
. Rib #9-RH
. Rib #9-LH
. Rib#10-LH
. Rib#10-RH
. Rib#11-LH
. Rib#11-RH
. Rib#12-LH
. Rib#12-RH
. Rib#13-LH
. Rib#13-RH
. Tip Skin - Upper

. Tip Skin - Lower

. Rib Attach Clip - AFT

. 1/8" Aluminum Rivet - Cherry Q
. Rib Gusset
. Serrated Grommet Strip
. Gusset, Rib #3
. 1/8" Aluminum Pop Rivet - Cherry Q
. 1/8" Aluminum Pop Rivet - Cherry Q

CCC-42
KPWI0459
KPWI0522-L
KPWI0522-R
KPWI0523-L
KPWI0523-R
KPWI0524-L
KPWI0524-R
KPWI0525-L
KPWI0525-R
KPWI0526-L
KPWI0526-R
KPWI0527-R
KPWI0527-L
KPWI0528-R
KPWI0528-L
KPWI0529-L
KPWI0529-R
KPWI0530-L
KPWI0530-R
KPWI0531-L
KPWI0531-R
KPWI0532-L
KPWI0532-R
KPWI0470
KPWI0471
KPWI0460
AAPQ-41
KPWI0467
KSAC0023
KPWI0494
AAPQ-42
AAPQ-44

90

N
S

=N
NNUONNNNNRRRRPRRPRPRRPRREPRPRRREPREPRPRRERRERR

w

-
=
NON

6/5/2008



£0/50/10

\

//" //////
{// M

ﬁ 4; / /// //
Vs //d \" \“
; W

) 335
- e
:
MHE 5=3
, 252
mg@ﬁ S2%
HE ced
: ZR%
%9?30
o)
X
"7
= Z
nQ
Hgi
=
— =g O
s
> g =
=
o =
s 3
% ;

€0-azz00



S-6ES COYOTE Il - SPORT WING: WING WRAPS & RIB STRINGER INSTALL

PAGE 0022D-04

# DESCRIPTION PART NUMBER QUANTITY
1. Leading Edge Wrap KPWI0466 2
2. 1/8" Stainless Steel Rivet - Flush CCcC-42 130
3. Rib Stringer - Short KPWI10490 54
4, Rib Stringer - Long KPWI0491 6
5. 1/8" Aluminum Rivet AAPQ-41 120
6. 1/8" Aluminum Pop Rivet - Avex 1691-0410 24
7. Root Skin KPWI0469 2
8. Upper Root Skin Scupper - Wing KPWI10206 2
9. Acrylic Foam Tape*>* e 0
10. 1" Black Foam Tape KSACO0011 2in
11. Rib Stringer Attach Reinforcement Angle * KPWI0500 4
12. DP-460 Epoxy Adhesive ** DP-460 0
13. Plunger ** AD0627 0
14 . Mixer Tube ** ADO0293 0

*Builder modifies.
**Builder Supplied or J-B Weld recommended.
*** Builder Supplied

1/26/2009



G0/10/60

YL L "
= LR LR TR,

RRIARIIESS S
SPORT WING: ROOT

—oks COYOTH 1l
RIB TENSION SYSTEM

MD4522

10-32200



S-6ES COYOTE Il - SPORT WING: ROOT RIB TENSION SYSTEM

PAGE 0022E-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Tensile Nut AN365-428A 4
2. #8 Pan Head Screw 8X1/2 PHS 92
3. Root Rib, LH KAWI0032-L 1
3. Root Rib, RH KAWI0032-R 1
4. "L" Bracket KPWI0190-R 1
4., "L" Bracket KPWI0190-L 1
5. 3/16" Shear Nut AN364-1032A 2
6. 1/4" Thin Washer AN960-416L 8
7. 1/4" Bolt * KSHWO0049 4
8. 3/16" Bolt AN3-5A 2
9. "L" Bracket KPWI0170 2
10. Root Rib Skin - Sport Wing KPWI0405 2
11. Rubber Grommet KSHWO0085 4
12. 1/8" Aluminum Pop Rivet - Avex 1691-0410 64
13. Sight Gauge Decal-LH ** KPWI0261-L 0
13. Sight Gauge Decal-RH ** KPWI0261-R 0
14 . Serrated Grommet Strip KSACO0023 6 in

*This bolt is nearly threaded it's whole length.
**Included on Experimental Decal Sheet

8/28/2008



G0/10/60

MD4601

RARINMES sS—o6bksS COYOTH 11
SPORT WING: WING TIP INSTALLATION

10-42200



S-6ES COYOTE Il - SPORT WING: WING-TIP INSTALLATION

PAGE 0022F-02

# DESCRIPTION PART NUMBER QUANTITY
1. #6 Pan Head Screw 6RX1/2 PHS 40
2. 1/8" Aluminum Pop Rivet - Avex 1691-0410 12
3. Wing Tip Close Out - Right KPWI10479-R 1
3. Wing Tip Close Out - Left KPWI10479-L 1
4. Wing Tip - Right KPWI10478-R 1
4. Wing Tip - Left KPWI10478-L 1

2/17/2006



90/10/€0

RRAFEIIMES S5—6ks> COYOTH
SPORT WING: LIFT STRUTS

MD4516

11

10-9¢200



S-6ES COYOTE Il - SPORT WING: LIFT STRUT KIT

PAGE 0022G-02

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Bolt AN5-13A 4
2. 5/16" Thin Washer AN960-516L 4
3. 5/16" Shear Nut AN364-524A 10
4. 5/16" Thick Washer AN960-516 16
5. AFT Upper Lift Strut Connector LS-ACU-2 2
6. 5/16" Bolt AN5-12A 2
7. Universal Shim * UNV-SHIM 4
8. 1/4" Bolt AN4-15A 4
9. 1/4" Thin Washer AN960-416L 8
10. AFT Lift Strut KPLS0044 2
11. 1/4" Shear Acorn Nut 52NKTE-048 4
12. 3/16" Bolt AN3-13A 4
13. 3/16" Thick Washer AN960-10 8
14 . Adjustor End S-AE-3/4 2
15. 3/16" Shear Acorn Nut 22NKMO02 4
16. 5/16" Bolt AN5S-11A 2
17. 5/16" Bolt ANS-17A 2
18. Rod End 3/8X24 ROD END 2
19. Aluminum Bushing, 3/8" x .035 x 1/2" ** KAAC0020-1 0
20. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 12
21. Gusset Plate 116-S-GUSS-A 2
22 . Strut Connector, Aluminum LS-SC-F-ALUM 2
23. Loc Ring RL 27 5/16 2
24 . 5/16" Clevis Pin MS20392-4C33 2
25. Gusset Plate 116-S-GUSS-B 2
26. FWD Upper Lift Strut Connector LS-FCU 2
27 . FWD Lift Strut KPLS0045 2
28. Loctite LOC-TITE 0
29. 3/8" Plain Nut MS35650-3382 2
30. Adjustable Lift Strut - Raw Stock Kit KAAC0020 1

*Builder fabricates as required; refer to text.
**Builder must fabricate from raw stock.

3/1/2006



G0/10/60

REFERENCE WING INTERNAL BRACING TUBE ASSEMBLY

MD4514

RREIMES S-6ES COYOTE II
SPORT WING: JURY STRUTS

10-HZ200



S-6ES COYOTE Il - SPORT WING: JURY STRUTS

PAGE 0022H-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-14A 4
2. 3/16" Thick Washer AN960-10 8
3. 3/16" Shear Acorn Nut 22NKMO02 6
4. FWD Jury Strut * KPJS0010 2
5. 3/16" Nut Plate K-1000-3 2
6. AFT Jury Strut - Sport Wing * KPJS0011 2
7. 3/16" Bolt AN3-6A 4
8. Jury Strut Connect Tube - Sport Wing KPJS0016 2
9. 3/16" Bolt AN3H-4A 4
10. safety Wire e 0
11. Plastic Shim * KPAC0121 8
12. 3/32" Aluminum Rivet 40APR1/8 4
13. 1/4" Eyebolt AN43B-15A 2
14. 1/4" Eyebolt AN43B-14A 2
15. 1/4" Thin Washer AN960-416L 2
16. 1/4" Thick Washer AN960-416 2
17. 1/4" Tensile Nut AN365-428A 4

*Builder must modify, refer to text for instructions.

7/31/2015



G0/10/60

MD4521

RARINIESS S—-6ES COYOTE II
SPORT WING: WING, AILERON, & FLAP COVERINGS

o
o
N
n_b
o
—_—




S-6ES COYOTE Il - SPORT WING: WING, AILERON & FLAP COVERINGS PAGE 0023-02

# DESCRIPTION PART NUMBER QUANTITY

1. Aileron Skin, LH KPCV0042-L 1

2. Flap Skin, LH KPCV0043-L 1

3. Left Wing Cover KPCV0041-L 1

4. Bottom Wing Root Seal, LH WC-BWRS-LH 1

5. Foam Rubber Strip, 3/8" x 3/16" WS-FS 1rls
6. Bottom Wing Root Seal, RH WC-BWRS-RH 1

7. #6 Small Pan Head Screw 6RX1/2 PHS 20

8. Flap Skin, RH KPCV0043-R 1

9. Aileron Skin, RH KPCV0042-R 1
10. Right Wing Cover KPCV0041-R 1
11. Aluminum Fabric Rivet ABL4-2AV 540
12. Anti-Chafe Tape* e 0
13. 3/16" Nut Plate K-1000-3 4
14 . Side-by-Side Nut Plate MS21086-L3 2
15. 3/32" Aluminum Rivet 40APR1/8 12

PLEASE NOTE: Tail Skins shown with frames.

Builder provided. 11/22/2005



G0/10/60

* — AILERON ONLY
** — FLAP ONLY

RARINNIESS S—6ES COYOTE I
SPORT WING: AILERON AND FLAP TENSION RIB

MD4523

(=]
o
N
w
.V
o
—



S-6ES COYOTE |l - SPORT WING: AILERON AND FLAP TENSION RIB

PAGE 0023A-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 40
2. Aileron Tension Strip KPFL0O031 2
3. 3/16" Single Ear Nut Plate MS21051-L3 8
4. 3/32" Aluminum Pop Rivet 40APR1/8 16
5. Aileron Flap Tension Bolt 10/32 X 2 1/2SSPAN 8
6. Aileron Tension Rib KPAL0082 2
7. Flap Tension Rib KPFL0109 2
8. Flap Tension Strip KPFLO122 2

9/1/2005



dHAOD dOVTHSNA

11 dLOA0D SA9-S SUHLY




S-6ES COYOTE Il - FUSELAGE COVER

PAGE 0023B-02

# DESCRIPTION PART NUMBER QUANTITY
1. Fuselage Cover FC-FC 1

2. 13" Lace Up Strip FC-13LS 2

3. 8" Lace Up Strip FS-8LS 2

4. 7" Lace Up Strip FS-7LS 4

5. Lace Up Cord CORD-185 185 ft

6. Wire Harness Cover FC-WHC 1

7. Cut Out Template * FC-TP 1

8. 10" Lace Up Strip FC-10LS 2

9. 1/16" Lacing Wires, (stick) 36" x 1/16" TG-LW-1/16 6

*Supplied in the text portion of the manual.

9/1/2005



G0/10/60

(AINO SYAODHOVIATIVL) dIMLS dN d0V1
& NOLLVIS— II ALOAQD SH9-S SSWTHY

80Z¢ANW

3gnL ssoyd, ¢
NOLLO8 Z NOILVLS

~Z NOILVIS

NMOHS D
3QIS ANVH 1431
39v13SN4 40
NOLLOS WOY4 Q3IM3IIA

€0-9€200



S-6ES COYOTE Il - STATION 2 - LACE UP STRIP (TAILDRAGGER ONLY) PAGE 0023B-04

# DESCRIPTION

PART NUMBER QUANTITY
1. 8" Lace Up Strip * FS-8LS 0
2. Aluminum Strip, 1/2" x .032 x 7" ** KAACO0005-8 0
3. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 8

*Referenced from fuselage cover.
**Builder must fabricate from raw stock.

9/1/2005



26/5/01

RREMES S—6ES/S—6XL COYOTE I
9” SPINNER

MD236

T-5200



S-6ES COYOTE |l - OPTIONAL 9" SPINNER

0025-2

# DESCRIPTION PART NUMBER QUANTITY
1. Spinner Dome, 9" SPIN-9 1
2. Pan Head Phillips Bolt (5/8" long) KSHWO0071 8
3. Spinner Backing Plate, 9" SPIN-BC9-503/582 1
3. Spinner Backing Plate, 9" SPIN-BC9-912 1
4. 3/16" Nut Plate K-1000-3 8
5. 3/32" Aluminum Pop Rivet 40APR1/4 16

4/24/01



ATTACH TO STATION 3
TOP CROSSING TUBE

¥6|0€|9

ATTACH TO TOP OF
GEAR LEG TRUSS

RREMDSS S—6ES /S—6XL, COYOTE II
BAGGAGE COMPARTMENT

MD1287

T-v¥6200



0025A-2

S-6ES COYOTE Il BAGGAGE COMPARTMENT

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-5A 8
2. 3/16" Thick Washer ANSB0-10 6
3. Side Brace BAG-SB 2
4. Top Brace BAG-TB |
5. Bottom Brace BAG-BB |
6. 1/2" Cushioned Clamp (+2 TD) MS21919-DG8 4
7. 3/16" Shear Nut AN364-1032A 8
8. 5/8" Non Cushioned Clamp (-2 TD) MS21919-DG10 4
9. Baggage Compartment BAG-BAG 1
10. Baggage Compartment Bottom BAG-BOT 1



L6/1¢/10

NGRS

ATTACH 71O ﬁcwm‘:/Ow/
BEFORE OUTER SKIN

S—6bk> COYOTE Il
OPTIONAL AFT BAGGAGLH

STATION 3

€-vG200



S-6ES COYOTE Il - OPTIONAL AFT BAGGAGE

# DESCRIPTION

PART NUMBER

PAGE 0025A-4

QUANTITY

NINNDNMNDNAAQ@QQQ@Q QA
A ON_2AOODOONOOOEWN-

—
O WO JOOPAOWON-

3/16" Bolt

3/4" Non-Cushioned Clamp
Baggage Frame Top Tube
3/16" Shear Nut

. Baggage Frame Side Tube

AFT Baggage Door

. AFT Baggage Door Frame

1/8" Aluminum Pop Rivet - Cherry Q

. Piano Hinge *

. Wing Head 1/4 Turn Stud

. Rubber Washer

. Wear Washer Nylon

. Snap Ring

. 3/32" Aluminum Pop Rivet

. 1/4 Turn Receptacle

. Baggage Frame Bottom Tube
. 5/8" Cushioned Tube Clamp

. AFT Baggage Compartment

. Strap ***

. Foam Rubber Strip, 3/8" x 3/16"
. 3/16" Thin Washer

. Retainer Strip **

. 3/16" Bolt

. 3/16" Large Washer

*Builder cuts into 2 equal lengths.
**Builder cuts and miters to fit.
***Supplied with Bag.

AN3-6A
AN742-D12
KPFU0002
AN364-1032A
KPFU0003
KPDRO0004
KPDRO0003
AAPQ-42
BD-HINGE
82-12-160-16
#201

#103

#101
40APR1/4
#302
KPFUO0004
MS21919-DG10
AFT-BAG
AFT-BAG-STRAP
WS-FS
AN960-10L
KPDR0024
AN3-5A
AN970-3

E-N

NNOBRAAO AN WODWWWWOHO =2 NBaAaNA

rls

10/29/2004



¢b-%-¢

S-6ES FULL LOTUS FLOATS




T6/LT/1

—==3 LEAN ART

GEAR LEG
\\\\

CROSS BEAM
\

2
BOLTS INSERTED HEAD DOWN

PVC SPACERS 1" X 1" SQ.

"y BRACKET Pl

S-6ES FULL LOTUS FLOATS

¢-85200



S-6ES COYOTE Il - FULL LOTUS FLOAT KIT

0025B-3

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-17A 2
2 . Upper AFT Fitting, RH FLT-UAF-R 2
3. 3/16" Shear Nut AN364-1032A 16
4 . 3/16" Bolt AN3-12A 16
5. AFT Side Brace FLT-ASB(6) 2
6. 1/4" Bolt AN4-15A 4
7 . 1/4" Shear Nut AN364-428A 16
8 . Horizontal Stabilizer Attach Bracket S2-SAB 4
9 . Main Gear Attach FLT-MGA 2
10 . Cross Beam FLT-CB(6) 2
11. 5/16" Tensile Nut AN365-524A 8
12. 5/16" Thick Washer AN960-516 8
13. 1" X 1" PVC Block FLT-1X1PVC 8
14 . 3/16" Bolt AN3-5A 2
15. "U" Bracket, 1 5/8" SU-158 8
16 . 1/4" Bolt AN4-24A 8
17 . 1/4" Bolt AN4-15A 6
18 . 5/16" Bolt AN5-20A 8
19 . 3/16" Thick Washer AN960-10 8
20 . Forward A Beam Brace FLT-FABB(6) 2
21 . Forward Brace End Fitting FLT-ENDFT 4
22 . Forward Side Brace FLT-FSB(6) 2
23 . Forward Cross Beam Attach Fitting FLT-FCBAF 2
24 . 1/4" Plastic Washer PW-4 8
25 . Nose Gear Mount FLT-NGMT 1
26 . 1/4" Thin Washer AN960-416L 2
27 . Upper AFT Fitting LH FLT-UAF-L 2

8/11/97



LB/SL/CL

XTAWASSY INVd TAAHM HASON
IVNOLLdO II d4LOAOQD SHI9-S

SR ;
c e
)

R

9 "‘"\ozl

L-06200



S-6ES COYOTE Il NOSE WHEEL PANT

0025C-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-5A 4

2. 3/16" Thick Washer AN960-10 2

3. 3/16" Large Wood Washer AN970-3 2

4. 3/16" Nut Plate K-1000-3 2

5. 3/32" Aluminum Pop Rivet 40APR1/8 4

6. Loctite Blue LOC-TITE 0

7. Nose Wheel Pant, FWD NWP-FWD 1

8. Nose Wheel Pant, AFT NWP-AFT 1

9. Rubber Trim X1011 8in

8/22/96



v0/61/L0

MAIN GEAR LEG ASSEMBLY

TYPICAL FOR
BOTH FLANGES

MD2467

RRAYME&ES S-6ES COYOQTE II
OPTIONAL MAIN WHEEL PANT ASSEMBLY

1-asco0



PAGE 0025D-2

S-6ES COYOTE Il - OPTIONAL MAIN WHEEL PANTS FOR STD 6" HYDRAULIC BRAKES

-

O WO~ hWwN =

# DESCRIPTION PART NUMBER QUANTITY
Loctite Blue LOC-TITE 0
1/4" Bolt AN4-4A 2
1/4" Large Washer AN970-4 2
Main Wheel Pant - 6" KPMG0105 2
Wheel Axle Extender - 6" KPMGO0171 2
Wheel Pant Mount Plate KPMGO0162 2
3/16" Thick Washer AN960-10 4
3/16" Bolt AN3-3A 4
3/16" Nut Plate K-1000-3 4
3/32" Aluminum Pop Rivet 40APR1/4 8

7/19/2004



0025E-1

S-6ES COYOTE |l

This section intentionally left blank.

02025e0p msw 08/23/04



90/1¢2/%0

N

REFERENCE FROM
MAIN GEAR ASSEMBLY

———— -

v___________l

-
\
-

MD1274
REV. A

RARIIES 5—6ks COYOTE 1I
OPTIONAL MAIN GEAR LEG FAIRINGS

|l —4G200



S-6ES COYOTE Il - OPTIONAL MAIN GEAR LEG FAIRINGS

PAGE 0025F-2

# DESCRIPTION PART NUMBER QUANTITY
1. Gear Leg Fairing - LH (Taildragger) KPMGO0147-L 1
1. Gear Leg Fairing - RH (Taildragger) KPMGO0147-R 1
1. Gear Leg Fairing - LH (Trike) KPMGO0152-L 1
1. Gear Leg Fairing - RH (Trike) KPMGO0152-R 1
2. 3/32" Aluminum Pop Rivet 40APR1/8 30
3. Rubber Trim X1011 3 ft
4. Adhesive - Super Glue* e 0
5. Fairing Rib - Main Gear (Taildragger) KPMGO0126 2
5. Fairing Rib - Main Gear (Trike) KPMG0091 4
6. #8 Pan Head Screw 8X1/2 PHS 4
7. Tinnerman A1789-8Z-1 4
8. Main Gear Fairing Lower Bracket - LH KPMGO0127-L 1
8. Main Gear Fairing Lower Bracket - RH KPMG0127-R 1

*Builder supplied.

11/14/2006



26/2/21

- ONIMIVA LATIA INYIS agvmyod
I ALO0X0D TX9-S/89-S/8S79-S SWHELY

7L EAN

NMOHS 34IS 1431 310N

LNYLS Q¥vMIO4 \ el

&g L=

T-25200



S-6ES COYOTE Il - FILLET FAIRING

0025G-2

# DESCRIPTION PART NUMBER QUANTITY
1. Forward Strut Fairing, RH W-FSFF-RH 1

2. Forward Strut Fairing, LH W-FSFF-LH 1

3. #6 Small Pan Head Screw 6RX1/2 PHS 2

4, Foam Tape, 1/8" x 1/4" x 40" 1rls

1/8-FS

7/16/98



0L0<Z/10/01

ONIYIVA LNYLS TAHHM HSON TVNOILLJO
[I HLOA0D SH9-S SWUWEY

6CO0LAN
4,
A
77 4
~ (
///I(I
// ] 1
e e
//// g \
//// //] '
7 7 s I [
//// / | r
// Pid I 1
/// / | I
7 _- Iy
e — | 1
e [ {
/ A\
\ A

‘INVd "AMd HIVANY3IANN
ANV 3ONVI4 INVd 14V 40 401 NO

1S34 ANV ONIdIV4 LNYLS d3MOT 3HL
0l d31IAIM FdV SITONV LNNOW ONIAIVH

L0-HGZ00



S-6ES COYOTE Il - NOSE FAIRING PAGE 0025H-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Pop Rivet 40APR1/8 6
2. S-6/S-12 Lower Fairing LG-LN-FAIR 1
3. Nose Wheel Pant* e 0
4, Upper Fairing 6-LG-UN-FA 1
5. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 4
6. Small Rubber Edging 8510K11 12 in
7. Existing Gear Leg Parts* e 0
8. Upper Fairing Mount LG-NFMNT-L 1
9. Upper Fairing Mount LG-NFMNT-R 1

*Reference

10/1/2010



¢ o
=]
U
HLVHHS =

a‘ 9—

Q]

—al¥

/59

L] —

TX

0D

OX

.,

[1

L
A

e6/se/1

Z
v
=4
0
=
=
77 =
r”ﬂ' Z
rHIHH =
mmmm
.lrmwf.'tm
.r«r.';fmrm.wu —IE
.m.vrm.lr.um =
Hw%ﬁ%% -
7 '/
Ht;.wtﬂmtll.w.fu ) b
ummwwMWWW%~
v, (7 (! 1, /,
HHM‘.’H!H-‘M‘HHM i % (@} w
IHUIHHHHIHHM Q
nmnmmmn s, c Al
4 un.w.vrm.u c Z sl L
srrmrmmf %) — m
m.w.w.t m w I
mu ; P m
) mSEﬁ3
m m m
- =9
mom
o) %25
4 = m %
; —‘@ 73] o
&
/4
; =
b (]
-~ ~ \"r’ .‘
- o i

M S
v
mn

—
Q
)
p=
o
o
o
0
2
Do
g%ﬂ?
0%5
>m>w
(D% 'f:(j
ﬁa>5
Eozo
me-y
§fwﬁ
ZQﬁI
5 §ﬁr'm‘i
=d
mgg
S
o
2
0
7

7

SERCH

INIONT

e e



S-6ES COYOTE Il - HEATER SYSTEM ASSEMBLY

0025I-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-4A 3
2. 3/16" Shear Nut AN364-1032A 3
3. 3/16" Thin Washer AN9SB0-10L 6
4 . 1/2" Cushioned Tube Clamp MS21919-DG8 2
5. Hose Clamp, 1" 5-5210 6
6 . 5/8" Heater Hose HEATER HOSE 5/8 21in
7 . 5/8" Heater Hose HEATER HOSE 5/8 24 in
8 . 1" Radiator Hose, 2 @ 4" RADIATOR HOSE 8in
9. Hose Covers H-HC 2
10 . Zip Ties ZIP TIES 5
11 . Control Valve 277813 1
12 . 5/8" Heater Hose HEATER HOSE 5/8 18in
13. 1" To 5/8" Tee H-TEE 2
14 . Hose Clamp, 1 1/2" 5-5216 4
15 . Push Pull Choke Cable 4-336 1
16 . 1" Cushioned Tube Clamp MS21919-DG16 1

8/11/97



ATHWHASSY H40D dd.LVHH
I ALOAOD TX9-S/89-S/SH9-S S

)

4

AT ETAL T
YA 20,00
0‘,[;,",’ /,
/e
¢

'F"f 0,.
¢

Lyt
¢ 1t

" I”fa”ff;f’f:::’a
1005
f:{!::I;
””'iﬂ”:;f”
eyt
ey
st

y

cLean

13INYd LINIFWNYLSN

Ll

b

S
HOLIMS AFX NO
‘WH3L AHOSS30DV OL

£6/92/1

i

aNnNoyo 0oL

£-ISZ00



S-6ES COYOTE Il - OPTIONAL 912 HEATER CORE ASSEMBLY

DESCRIPTION

PART NUMBER

PAGE 0025I-04

QUANTITY

. Heater Core

. Fan

. Fan Mounting Plate

. 3/16" Truss Head Bolt

. 1/8" Aluminum Rivet - Cherry Q

. 5/8" Nipple

. 14 Gauge Splice, Butt Connector *
. 14 Gauge Black Wire *

. 14 Gauge Eye Terminal, Blue 1/4" *
. 14 Gauge Red Wire *

. 14 Gauge Eye Terminal, Blue 3/16" *
. Switch *

. 14 Gauge Red Wire *

. 14 Gauge, Fuse Holder *

. 10 AMP Fuse *

* Builder Supplied

21608
032207

H-HFMP
AN526-C1032R12
AAPQ-42

80146

=

QO OO O0OO0OO0OOONIMADNLPE

9/1/2005



G0/10/60

2 .l
= |_ H
WING TIP— 15
._w|\u|u| Ju.\l
23—
__—BLACK GROUND WIRE
L5 RED POWER WIRE
24 6 '
Al A\ N\ T P—sLue Power wire
GROUND TO ___/ N
WELDED TAB ON — 2 N BLUE GROUND WIRE
TATION 3
STATION 6~ T S 3-WIRE STROBE CABLE
9
\\l
1
12 8
14 A\ AV
AAWI/ W L 5 ; 21 10
T O o 3 6
12 OGP \\
-y (£ = \ :
19— - | 9 5 1<
13— { \I y 8 I
e \ N "
GROUND TO , YRR 8 W 7 N /K _
WELDED TAB ON— \ 12141915 5 7 3.4 10
STATION 3 ™| 5
s
6~
24 6
| NN MD616
GROUND TO i_ —{
WELDED TAB ON— '\_) N
STATION 3 -
5
23 |%D|n| \
17—~
WING TIP —_

Bl\I::_

baa
16 &

1l 1,

RARIMES S—6kES COYOTE 11

SPORT WING: OPTIONAL
WHELEN STROBE INSTALLATION

10-rS200



S-6ES COYOTE Il - SPORT WING: OPTIONAL WHELEN STROBES

# DESCRIPTION

PART NUMBER

PAGE 0025J-02

QUANTITY

NMNMNMNDNMNN-AA A A A A a A
P WON_,LPOOCOONOOOAPDWN -~

—_
QOWoONOOOAWN-=-

Ignition Switch

14 Gauge Eye Terminal, Blue 3/16"

15 AMP Fuse

14 Gauge, In Line Fuse Holder
Terminal Y Connector, Brass

14 Gauge Splice, Butt Connector

14 Gauge Male Spade Terminal, Blue
14 Gauge Female Spade Terminal, Blue
14 Gauge Yellow Wire

. 14 Gauge Red Wire

. Whelen Strobe Light Power Supply
. 3/16" Bolt

. 3/16" Shear Nut

. 1/2" Cushioned Clamp

. 8-32 Nut Plate

. 8/32" Truss Head Bolt

. Navigation Light Mount Plate
. Whelen Right Strobe Light

. 3/16" Thin Washer

. Whelen Left Strobe Light

. Whelen Installation & Cable
. 3/32" Aluminum Pop Rivet

. 8-32 Single Ear Nut Plate

. 14 Gauge Black Wire

MS35058-22
IP-7102
KSES0020-15
KSES0019

IP-YC

IP-7132

IP-7126

IP-7128

14 GA WIRE/YELLOW
14 GA WIRE/RED
A413A, HDA-DF
AN3-4A
AN364-1032A
MS21919-DG8
MS21047-08
ANb515-8R7
KPWI10472
AGO0-PG
AN960-10L
A600-PR

HD-60

40APR1/4
MS21051-08

14 GA WIRE/BLACK

[8)]

AN 22 WO _2NONWWOWW_LA0O000WAW-_2=22ON

ft
ft

—_

40 ft

2/20/2006



0025K-1

S-6ES COYOTE I

This section intentionally left blank.

02025kop msw 08/23/04



0025L-1

S-6ES COYOTE 1i

This section intentionally left biank.

02025l0p msw 08/23/04



0025M-1

S-6ES COYOTE Il

This section intentionally left blank.

02025mop msw 08/23/04



¥0/1L¢/L0
L-NG200

ASSEMBLY "A”

RARINNIES S—6ES COYOTE E/

MOLDED INTERIOR HARDWARE




S-6ES COYOTE Il - MOLDED INTERIOR HARDWARE

PAGE 0025N-02

# DESCRIPTION PART NUMBER QUANTITY
1. Rubber Strip RS9805 1ft
2. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 40
3. Acrylic Foam Tape** 0
4. Aluminum Tube, 1/2" x .035 x X * KAAC0009-1 0
5. Plastic 90 5002830 4
6. #4 Thread Rolling Screw PPP4-382 22
7. Screw Rivet M60-0580-01 12
8. Seat Belt Tang Extension KPIN0020 2
9. AFT Capture Strip, R KPIN0022-R 1
9. AFT Capture Strip, L KPIN0022-L 1
10. Kick Panel Firewall Retainer KPINOO19 2
11. Interior - FWD Capture Strip, R KPINO021-R 1
11. Interior - FWD Capture Strip, L KPINO0021-L 1
12. Long Zip Ties LONG ZIP TIES 4
13. 5/8" Cushioned Tube Clamp MS21919WDG10 4
14. 3/16" Shear Nut AN364-1032A 4
15. 3/16" Plastic Washer PW-3 4
16. 3/16" Bolt AN3-4A 4
17 . Capture Strip Retainer ** KPIN0026 1
18. 1/4" Bolt AN4-5A 2
19. 1/4" Thick Washer AN960-416 2
20. 1/4" Shear Nut AN364-428A 2
21. #4 Small Pan Head Screw 4X1/4 PHS 6
22 . Interior Template INT-TEMP 1
23. Interior Raw Stock Kit KAACO0009 1
24 . Baggage Compartment - Bottom BAG-BOT 1
*Builder must fabricate from raw stock.
oy . . .
Builder must modify. Refer to text for instructions. 1/26/2009

*** Builder Supplied



00/50/2}

—S SWERYy

THNHSSV OMHHLNI THATONW

II HLOAQD Sd9

-

£-NG200



0025N-4

S-6ES COYOTE Il - MOLDED INTERIOR ASSEMBLY

# DESCRIPTION PART NUMBER QUANTITY
1. Interior Panel, Back Panel KPINO0OO1 1
2. Interior Baggage Compartment KPIN00O2 1
3. Interior Panel Flap Teleflex Cover KPINDDO3 1
4 . Interior Panel Baggage Compartment KPINO0D4 1
5. Interior Panel Seat Side, LH KPINODOD5S 1
6 . Interior Panel Map Pocket KPINOD23 1
7 . Interior Panel Seat Side, RH KPINO0O7 1
8 . Interior Panel Kick Panel, LH KPINOOOD8 1
9. Interior Panel Kick Panel, RH KPINODO09 1
10 . Interior Panel Control Stick KPINO010 1
11 . Interior Panel Inspection Panel Cover KPINOO11 1
12 . Interior Panel Boot Retainer KPINOO12 2
13 . Control Stick Boot KPIN0013 2
14 . Interior Panel Torque Tube Inspection Cover KPINOO14 1
15 . Interior Panel Seat Center KPINOOOB 1

5/ 4/98



G0/SL/€0
1-0OS200

G

“SSAFETY WIRE .~
jp g

g N \ﬁ
-
o A
-~
P = =2 o

\.\\ﬁ\ ¢ .,IIM._M

Oy |
(s AN
LocTite ) G//Wé//\u

M S
MOUNT HOLE e
LOCATED ON RH SIDE _~-
OF GEAR BOX B

MD1214
REV. C

RLARWIES S—6ES COYOTE, II
OPTIONAL 912 MUFFLER HEATER ASSEMBLY



S-6ES COYOTE Il - OPTIONAL 912 MUFFLER HEATER ASSEMBLY

PAGE 00250-2

# DESCRIPTION PART NUMBER __QUANTITY
1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 26
2. Adjustable Cable Ferrule 12553 1
3. Reverse Cable Stop BPHWO0006 1
4. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 8
5. Air Diverter Assembly KASY0006 1
6. Air Diverter - Slide* KASY0006-1 0
7. Air Diverter Body* KASY0006-2 0
8. 10MM Bolt M10X20 1
9. Hose Clamp, 1 3/4" 5-5220 4
10. 1 1/2" Heater Duct/Creet Hose CREET HOSE 5 ft
11. 3/16" Shear Nut AN364-1032A 1
12. 3/18" Thin Washer AN960-10L 2
13. 1/4" Plastic Washer PW-4 2
14. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 4
15. 3/16" Bolt AN3-4A 1
16. Control Cable 48701-0-96 1
17. Inlet Tube KPSY0053 1
18. Inlet Manifold KPSY0030 2
19. S6 912 Heater Wrap KPSY0013 1
20. Muffler Wrap Stand Off KPSY0017 2
21. Fiberglass Rope 8815K162 4 ft
22. 3/16" Bolt AN3-5A 1
23. Cushioned Tube Clamp MS21919-WDG24 1
24 . Angle Bracket KPSY0016 1
25. Set Screw KSHW0043 2
26. 6MM Hex Nut MM HEX NUT 1
*Componant of KASY0006.

3/15/2005



H.LIM
LTINESSY 7900 NALVAH

"TVNOILLAO

ANOYHS

SULsled

76/81/S

’:
o
; il
O ) o
f”*’!“’f ”Q”f J”f’.fj"‘f ALy

R ALY
DSl g S
h n'l,'r, t’.’/”{'/’/”” /f", H’f l’/,{:!

| €-05200



S-6ES COYOTE Il - 912 HEATER CORE ASSEMBLY
(WITH OPTIONAL SHROUD)

00250-4

# DESCRIPTION PART NUMBER QUANTITY
1. HeaterCore ™ 21608 0

2. 3/32" Aluminum Pop Rivet 40APR1/8 4

3. Foam Strip, 1/8" X 1/4" FS-1/8X1/4 2

4 . Heater Shroud KPSY0008 1

5. Hose Clamp, 1 3/4" 5-5220 2

6. 1 1/2" Heater Duct/Creet Hose CREET HOSE 10 ft
7. Zip Ties ZIP TIES 8

*Referenced from Heater Core Assembly.

8/11/97



€l/¢cico

BEND TABS FWD. 907

DRILL ALL PANEL
MOUNT HOLES TO
5/16” FOR
GROMMETS

/mqZ_oz 1

STATION 2

ALL RIVETS #40 UNLESS SPECIFIED Mp2053

RRAIYMIES S—6ES COYOTE 11
SUPER SIX INSTRUMENT
PANEL ASSEMBLY OPTION

10-dG200



S-6ES COYOTE Il - SUPER SIX INSTRUMENT PANEL FOR THE S-6ES

PAGE 0025P-02

# DESCRIPTION PART NUMBER QUANTITY
1. Instrument Panel Cover, Center KPIP0104 1
2. Instrument Panel Cover - Outer - LH KPIP0106-L 1
3. 3/16" Aluminum Rivet - Cherry Q AAPQ-64 1
4. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-46 1
5. 3/16" Thick Washer AN960-10 3
6. Aluminum Brace Tube, 1/2" x .035x X * KAACO0021-1 0
7 . Plastic Plug CC-PF 1
8. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 11
9. Instrument Panel - Blank KPIP0134 1
10. Instrument Panel Cover Fabric IP-FAB 1
11. Trimlock Cushion Lip 4100C-1/16 5 ft
12. #8 Pan Head Screw 8X1/2 PHS 8
13. Lower Instrument Panel (Flap Mount Trim) ** KPIP0073 1
14 . Lower Instrument Panel Dust Cover KPIP0O003 1
15. 3/16" Shear Nut AN364-1032A 1
16. 3/16" Bolt AN3-4A 1
17. 3/32" Aluminum Rivet 40APR1/8 106
18. Bent Tang KPACO0016 2
19. S-6ES Retro Instrument Panel - Raw Stock Kit KAAC0021 1
20. Instrument Panel Close Out KPIP0107 2
21. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 8
22 . 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 2
23. Instrument Panel Cover - Outer - RH KPIP0106-R 1
24 . Instrument Panel Frame KPIP0133 1
25. 3/16" Rubber Grommet KSAC0002 17
26 . #8 Small Brass Washer AN960-B8 17
27 . #8 Pan Head Machine Screw MS27039-0809 34
28. 8-32 Single-Ear Nut Plate MS21051-08 2
29. 8-32 Nut Plate MS21047-08 15
*Builder must fabricate from raw stock.
*% i
For Flap Mount Trim only 3/30/2010

***Eor Panel Mount Trim only.



90/v¢/¥0

Ll
N
JZ_/

AV

\

7 7 7 5

/// )/// ///////// ///////
N

A /

(B ~

ATHNASSY T'THIHSANIM S9—S
TVNOILJO -ONIM 1d0dS
II HLOAOD SHI9—SSW

€0-d52¢00



S-6ES COYOTE Il - SPORT WING: OPTIONAL S-6S WINDSHIELD

PAGE 0025P-04

# DESCRIPTION PART NUMBER QUANTITY
1. #8 Pan Head Screw 8X1/2 PHS 4
2. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 151
3. 1/8" Small Brass Washer AN960-B4 41
4. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 10
5. RH Wing Cuff * WS-CUFF-RH-ES 0
6. Rubber Trim X1011 30 in
7. Skylight KPWS0032 1
8. Mating Strip WS-WSSLS 3
9. Lexan Windshield .090 KPWS0001 1
10. Windshield Attach "Z" KPWS0002 2
11. LH Wing Cuff * WS-CUFF-LH-ES 0
12. Middle Rib * KPWI10495 0
13. Outer Rib * KPWI10496 0
14. Windshield Deck WS-DECK 1
15. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 14
16. Foam Rubber Strip, 3/8" x 1/2" WS-FS-1/2 1rls
17. Windshield Deck Attach "Z" KPWS0004 2
18. Windshield Deck Retainer Strip KPWS0005 2
19. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 3
20. Skylight Trim Strip KPWS0010 3
21. 1/2" Black Foam Tape KSAC0021 15 ft
22. Foam Strip, 3/8" x 1/2" 3/8-FS 96 in
23. Skylight Hold Down Strip KPWS0033 2
24. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-45 5
25. Cowling Hold Down Strip ** S1-CHDS-ES 1

*Supplied with standard kit.
**Referenced from Firewall.

4/24/2006



G6-G¢-L0

RREMIES =—-65 COYOTH: [l
Hm: SPINNER FOR S5—6LS

MD2077

§-dG200



S-6ES COYOTE Il - OPTIONAL 12" SPINNER

0025P-6

# DESCRIPTION PART NUMBER QUANTITY
1. Spinner Dome, 12" SPIN-12 1
2. Pan Head Phillips Bolt (5/8" long) KSHWO0071 10
3. Spinner Backing Plate, 12" (-1 912) SPIN-BC12-582 ;|
3. Spinner Backing Plate, 12" - 912/912S (-1 582) KPPWO0042 1
4. 3/16" Nut Plate K-1000-3 10
5. 3/32" Aluminum Pop Rivet 40APR1/4 20
6. Spinner Template * ———— 0

*Include in the text portion of manual.

4/24/01



ATENASSY HNITMOD €0/¥2/01
216/28G XIS dAdNS TVYNOILLO
I AL0A0D SH9-S SSWEHY

0S0zZaw

bl /-d5200



S-6ES COYOTE Il - OPTIONAL S-6S 582/912/912S COWLING ASSEMBLY

PAGE 0025P-8

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4 Turn Stud, 582 #180 19
1. 1/4 Turn Stud, 912/912S #180 20
2. Rubber Washer, 582 #201 23
2. Rubber Washer, 912/912S #201 24
3. Wear Washer Nylon, 912/9128 #103 24
3. Wear Washer Nylon, 582 #103 23
4, S-6S Cowling Top, 503/582/912/912S KPCW0038 1
5. Snap Ring, 582 #101 19
5. Snap Ring, 912/9128 #101 20
6. S-6S Cowling Bottom, 503/582/912,9128 KPCWO0037 1
7. 3/16" Truss Head Bolt AN526-C1032R12 4
8. 3/16" Plastic Washer PW-3 10
9. 3/32" Aluminum Pop Rivet, 912/912S5 40APR1/4 48
9. 3/32" Aluminum Pop Rivet, 582 40APR1/4 46
10. 1/4 Turn Receptacle, 912/912S #302 24
10. 1/4 Turn Receptacle, 582 #302 23
11. 3/16" Nut Plate K-1000-3 4
12. 3/32" Aluminum Pop Rivet 40APR1/8 8
13. 1/4 Turn Stud #200 4
14. Mounting Bracket KPACO0003 4
15. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 8
16. Qil Tank Access Door, 912/912S only ** KPCW0025 1
17. Aluminum Strip, 3/4" x .020 x 7" *, ** KAAC0039-1 1
18. Vinyl Fabric, 2 1/2" x 3 1/2" ** KAAC0039-2 1
19. 1/8" Aluminum Pop Rivet - Avex ** 1691-0410 8

*Raw Stock, cut into 2 pieces.
**912/912S only.

10/24/03



0025Q-1

S-6ES COYOTE |I

This section intentionally left blank.

02025gop msw 08/23/04



0025R-1

S-6ES COYOTE I

This section intentionally left blank.

02025rop msw 08/23/04



96/9¢/20

YvNoD ONIMOL dHINNVE "TVNOILLHO
[I HLOAOD SHI9—S SISk J

QYvNO H3INNvVE

910ZaN

N
\ ;%
f

$378v0 vl

e EL

s3ant

NOITY AT43d0dd OL 440
Q3IWNIYL 38 OL 433N AVA
38NL 4O INNOWY TIVAS ¥

TINNVHD VL
¥30NN Q31vD07 SHMOOH

SHIBANNN Ldvd 04
MOT38 S3MEN3sSsY 33S

S3MNBW3SSY HOLVATTI ANV
Y3ZNBvLS TWINOZIMOH 335 g o

ATBN3SSY TINNVHO TIVL 333/

L-SGZ00



00258-2

S-6ES COYOTE Il OPTIONAL BANNER TOWING GUARD

#*

DESCRIPTION PART NUMBER QUANTITY

e —

=2 Ot R O R K

- b

Small Cotter Pin
3/16" Castle Nut
3/16" Washer

3/16" Bolt

Banner Guard

Loc Ring

Clevis Pin

Middle Connect Tube
Spacer Bushing, 1/4X.028*
Quter Connect Tube
3/4" Endcap

*Builder fabricates from raw stock.

MS24665-134
AN310-3
ANS960-10
AN3-23
KPHS0022
RL 27 1/4
MS20392-2C25
KPHS0023
RAW STOCK
KPHS0024
3/4 ENDCAP

NNN=a2BBANNMNBNN



L6/L1/01

oL (SI3NY TIv)

TVNOILJdO

X0d dVIA
[I HLOAOD SH9—S SUULER Y

o 1-15200



S-6ES COYOTE Il - OPTIONAL MAP BOX

0025T-2

# DESCRIPTION PART NUMBER QUANTITY
1. Top Angle KPIP0OD19 1
2. Map Box Top KPIP0D020 1
3. Map Box FWD Close Out KPIP0021 1
4 . Side Angle KPIP0022 2
5. Map Box KPIP0023 1
6 . Map Box Door KPIP0024 1
7 . FWD Attach Bracket - LH & RH KPIP0025-LH 1
7 . FWD Attach Bracket - LH & RH KPIP0025-RH 1
8. Loc Washer AN935-B4 2
9. Brass Door Hinge KSIP0006 2
10. 1/8" Aluminum Pop Rivet - Avex 1691-0410 60
11 . Map Box Knob KSACO0012 1
12 . Door Catch KSIP0O007 1
13 . 3/16" Shear Nut AN364-1032A 1
14 . 1/8" Small Brass Washer AN960-B4 12
15 . 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 Z
16 . Brass Nut IP-BN 2
17 . Brass Screw IP-BB 2

10/17/97



ATdWNASSY HdvVds NOdH' IV
I[I HLOAOD SH9—-S SUULSkR J

ey LANW

1HOIM4 3SINdO
IVNHON NI 13ATT
Ol 3Avds L1snrav

WALSAS TINd—HSNd @y
NOJFIIV OL o458«
N




S-6ES COYOTE Il - OPTIONAL AILERON SPADE

PAGE 0025U-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Thin Washer AN960-10L 8
2. 3/16" Shear Nut AN364-1032A 8
3. 3/16" Bolt AN3-5A 8
4, Aileron Horn W-A-HORN 4
5. Spade Shim W-SPADE-SHIM 2
6. Spade Attach Angle W-SPADE-ATL 2
7. Spade Attach Angle W-SPADE-ATR 2
8. Spade W-SPADE 2
9. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 12
10. 3/16" Bolt AN3-11 2
11. 3/16" Thick Washer AN960-10 6
12. 3/16" Castle Nut AN310-3 2
13. Small Cotter Pin MS24665-134 2
14. #10 SS Washer BSHWO0022 2

9/1/2005



dJANHANVA ANNIHS dVHO HSON "TVNOILLJO

SH9 —S SUILER Y

II HLOAOD

HATHLL

Y¥8ZAN

¥0/01/60

L-AGZ00



S-6ES COYOTE Il - OPTIONAL TRIKE NOSE GEAR SHIMMY DAMPENER

PAGE 0025V-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-7 1
2. 3/16" Castle Nut AN310-3 1
3. Clevis * e 0
4. 3/32" Aluminum Pop Rivet 40APR1/8 4
5. 3/16" Nut Plate K-1000-3 2
6. Shimmy Damper Backing Plate KPNGO0047 1
7. Shimmy Damper KSAC0024 1
8. 3/16" Bolt AN3-20A 1
9. Shimmy Damper Horn - Nose Gear KPNG0046 1
10. 3/16" Shear Nut AN364-1032A 1
11. Shimmy Damper Mount - Nose Gear KPNG0045 1
12. 3/16" Bolt AN3-3A 2
13. 1/4" Thin Washer AN960-416L 1
14. 1/4" Bolt AN4-10A 1
18, Jam Wt - e 0
16. Small Cotter Pin MS24665-134 1
17. 1/4" Shear Nut AN364-428A 1
18. 1/4" Plastic Washer PW-4 2
19. 3/16" Thin Washer AN960-10L 2
20. 3/16" Thick Washer AN960-10 3

*Supplied with Shimmy Dampener.

9/10/2004



0025W-1

S-6ES COYOTE Il

This section intentionally left blank.

02025wop msw 08/23/04



0025X-1

S-6ES COYOTE II

This section intentionally left blank.

02025xop msw 08/23/04



LOWER INSTRUMENT PANEL

olLod/ec/cl

RH ELEVATOR LEADING A7
EDGE SPAR et

21
1
4
3\« <
//7 < ____RH ELEVATOR TRAILING 17
> i EDGE SPAR ya
-7 AN \_ (J MM
\%ﬁ; AN &\\V«w 20 \H/@ \f
7% / Y \v
6 /

)N

MD3640
REV. B

RAFWVES S—6ES COYOTE II
OPTIONAL PANEL MOUNT TRIM SYSTEM ASSEMBLY

10-AG200



S-6ES COYOTE Il - OPTIONAL PANEL MOUNT MECHANICAL TRIM

PAGE 0025Y-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Pop Rivet 40APR1/8 14
2. 3/16" Truss Head Bolt AN526-C1032R12 2
3. Trim Tab End Rib KPTRO007 2
4, 3/16" Single Ear Nut Plate MS21051-L3 2
5. 3/16" Thin Washer AN960-10L 2
6. 3/16" Thick Washer AN960-10 2
7. Spacer Bushing, 1/4" x .028" x 1/16" * SB-1/16X1/4 2
8. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 6
9. Trim Tab Hinge ST-16-BENT 2
10. Wire Swivel/Screw Stop 2361 1
11. Trim Tab Horn KPTRO0008 1
12. Trim Tab KPTRO0009 1
13. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 6
14 . Conduit Adjuster Assembly KSFS0014 1
15. Cable Housing Stop Bracket KPTRO0005 1
16. 3/16" Rivet Nut MS27130-A25K 1
17 . Trim Cable Housing KSACO0008 22 ft
18. Trim Wheel Assembly TR-WA 1
19. Trim Push Wire TR-PW 22 ft
20. Lower Inst. Panel (S-6ES Panel-Mounted Trim) KPIP0OO74 1
21. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 5
22 . Short Black Nylon Ties N-TIES 5
23. Indicator Labels ** INDI-LABEL 0
24 . Fitting IMP68-3/16X1/8 1
25. 1/4" Shear Nut AN364-428A 1
26. Cushioned Tube Clamp MS21919WDG3 1
27. 3/16" Bolt AN3-3A 1

*Builder must fabricate from raw stock.
** Included on Decal Sheet

12/29/2010



o

X

=

s A
\d/

3 s
6
5
9
RH ELEVATOR LEADING
EDGE SPAR

4

3

//7 < ___RH_ELEVATOR TRAILING 17

\z%. A EDGE SPAR p- ya & -

) 2677 1O
%A /NM&M\WM«W .- \H 6 \\\\\:v
/
6 //
2

13

MD3640

RRAEIDES 5—ok> COYOTR I
OPTIONAL FLAP LEVER MOUNT TRIM SYSTEM ASSEMBLY

€0-AG200



S-6ES COYOTE Il - OPTIONAL FLAP LEVER MOUNT MECHANICAL TRIM

PAGE 0025Y-04

# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Pop Rivet 40APR1/8 14
2. 3/16" Truss Head Bolt AN526-C1032R12 2
3. Trim Tab End Rib KPTRO0007 2
4, 3/16" Single Ear Nut Plate MS21051-L3 2
5. 3/16" Thin Washer AN960-10L 2
6. 3/16" Thick Washer AN960-10 2
7. Spacer Bushing, 1/16" x 1/4" x .028 * SB-1/16X1/4 2
8. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 8
9. Trim Tab Hinge ST-16-BENT 2
10. Wire Swivel/Screw Stop 2361 1
11. Trim Tab Horn KPTRO0008 1
12. Trim Tab KPTRO0009 1
13. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 6
14 . Conduit Adjuster Assembly KSFS0014 1
15. Cable Housing Stop Bracket KPTR0005 1
16. 3/16" Rivet Nut MS27130-A25K 1
17 . Trim Cable Housing KSACO0008 22 ft
18. Trim Wheel Assembly TR-WA 1
19. Trim Push Wire TR-PW 22 ft
20. Lower Inst. Panel (Flap-Mounted Trim Wheel) KPIP0O0O73 1
21. Trim Assembly Mount Bracket (Flap Mech Mt Only) KPTR0004 2
22 . Short Black Nylon Ties N-TIES 5
23. Indicator Labels ** INDI-LABEL 0
24 . Fitting IMP68-3/16X1/8 1
25. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 5
26. Cushioned Tube Clamp MS21919WDG3 1
27. 3/16" Bolt AN3-3A 1
28. 1/4" Shear Nut AN364-428A 1

*Builder must fabricate from raw stock.
** Included on Decal Sheet

7/18/2007



¥0/01/60

LOANNODSIA dVAD HSON TVNOILJO

IIHLOAOD SH9-S SUER J

ONIHSNE T3IAIMS d3ddN

— 0.1 d3a73m SNIHSNE

Q¢

BZOTAN

1-ZG200



S-6ES COYOTE Il - OPTIONAL NOSE GEAR DISCONNECT

PAGE 0025Z-2

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Shear Nut AN364-428A 1
2. 5/16" Shear Nut AN364-524A 1
3. 1/4" Large Washer AN970-4 2
4. 1/4" Plain Nut AN345-416 1
5. Sleeve - Nose Gear KPNGO0068 1
6. Loctite Blue LOC-TITE 0
7. Steer Cam KPNGO0065 1
8. Keep Rod KPNG0066 A
9. Springs C-5125 2
10. 3/16" Shear Nut AN364-1032A 5
11. Shackle RL-205-T 2
12. Aluminum Bushing, 1/2" x .058 x 3/8" * KAAC0024-1 0
13. Steel Bushing, 3/8" x .028 x 7/16" * KAAC0024-2 0
14. 1/4" Thick Washer AN960-416 2
15. Steel Bushing, 3/8" x .028 x 1/4"* KAACO0024-2 0
16. 5/16" Eyebolt AN44-34A 1
17. Aluminum Shim KPBS0003 4
18. Locking Cam KPNGO0064 1
19. 3/16" Bolt AN3-4A 1
20. 3/16" Bolt AN3-14A 4
21. Bearing Washer** TRA2435 3
22 . Raw Stock Kit - Nose Gear Disconnect KAAC0024 1
23. 5/16" Thick Washer AN960-516 2

*Builder must fabricate from raw stock.
**As required.

11/15/2004



¥0/01/60

JANAIINVA ANWIHS
LOANNODSIA ¥vAD HSON TVNOILLAO
11 4L0A0D SI9-S SWHLY

@ @ raciaaly

€-25200



S-6ES COYOTE Il - OPTIONAL NOSE GEAR DISCONNECT SHIMMY DAMPENER

PAGE 0025Z-4

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Thin Washer AN960-416L 2
2. 1/4" Bolt AN4-13A 1
3. Loctite Blue LOC-TITE 0
4. Clevis Kit MS24665-134 1
5. Shimmy Damper KSAC0024 1
6. 3/16" Bolt AN3-13A 2
7. Universal Bushing Joint KPNGO0067 1
8. 1/4" Shear Nut AN364-428A 2
9. Long Wing Channel * W-WCL 2
10. 1/4" Bolt AN4-15A 1
11. 3/16" Shear Nut AN364-1032A 2
12. 3/16" Thin Washer AN960-10L 2
13. 3/16" Bolt AN3-7 1
14 . 3/16" Thick Washer AN960-10 2
15. 3/16" Castle Nut AN310-3 1
16. Bushing, 1/4" x .028 * KPAC0033 1

*Builder must modify, refer to text for instructions.

9/10/2004



66/LL1TL

5
\
L-¥VS200

MD3673

RREINMES S—6LES STANDARD AND 116 WING
OPTIONAL SWING WING SYSTEM, WING SUPPORT



S-6ES COYOTE Il - OPTIONAL SWING WING SYSTEM

WING SUPPORT - STD & 116 WING

0025AA-2

# DESCRIPTION PART NUMBER QUANTITY
1. 516" Shear Nut AN364-524A 2
2. 5/16" Thin Washer ANSB0-516L 2
3. 5/16" Eyebolt AN44-13A 2
4. Lift Strut Connector KPLS0002 2
5. 3/16" Bolt AN3-14A 4
6. Trailing Edge Support Tube, Upper KPWI0316 2
7. 3/18" Shear Acorn Nut 22NKM02 4
8. 3/16" Bolt ** AN3-7 2
9. 3/16" Castle Nut == AN310-3 2
10. Loc Ring RL 27 1/4 2
11. Flap Support, 1/2" x .035 x 20" Aluminum Tube **** KAAC0029-4 2
12. 1/4" Quick Pin PIN 1/4X1.5 8
13. Trailing Edge Support Tube, Middle KPWIO317 2
14. Trailing Edge Support Tube, Lower KPWI0318 2
15. 3/18" Stainless Steel Pop Rivet - Cherry Q CCPQ-82 16
16. Pivot Tube KPWIO313 2
17. Leading Edge Support Tube, Lower KPWI0315 2
18. 3/16" Quick Pin PIN-3/16X.9 2
19. Leading Edge Support Tube, Upper KPWI0314 2
20. 1/4" Single Ear Nut Plate MS21071-L4 2
21. 3/32" Aluminum Pop Rivet 40APR1/4 4
22, 1/4" Quick Pin PIN 1/4X1.2 2
23. Aluminum Bushing, 1/4" x .028 x 1 1/4" ** KAAC0028-2 0
24. 3/16" Thin Washer ANSE0-10L 4
25. 3/16" Plastic Washer * PW-3 0
26. 3/16" Thin Washer * ANSB0-10L 0
27. 1/4" Bolt AN4-22A 2
28. 1/4" Thick Washer ANSB0-416 4
29. Swing Wing U Bracket - Lower KPWI0275 2
30. 1/4" Shear Acorn Nut 52NKTE-048 2
31. Aluminum Bushing, 3/8" x .058 x 3/16" ** KAAC0029-3 0
32. Swing Wing Carry-All KPAC0153 1
33. 3/16" Bolt AN3-7A 2
34. 3/18" Thick Washer AN960-10 2
35. |-Nut KPAC0151 2
36. 3/16" Shear Nut AN364-1032A 2
37. Drilled Bushing Aluminum Insert JS-BUC-B 2
38. 1/2" Black Foam Tape = KSAC0021 12 in
39. Swing Wing - Raw Stock Kit KAAC0029 1
40. Adjustable Tang - Bent ST-18-BENT 2
41. Trailing Edge Doubler/Extension KPWI0331 2
42. Adjustable Tang ST-16 2

*Supplied with Base Kit.

**Replaces part in Base kit.
~*Only necessary with Bubble Doors.

****Builder must modify.

5/21/01



66/¥2/Tl

REF. VERTICAL \
& HORIZONTAL STABILIZER

MD3754

RRFINMIES S—6ES wﬂbzomﬁwb AND 116 WING
OPTIONAL SWING WING SYSTEM, TAIL BRACE AND HARDWARE

€-YvS200



S-6ES COYOTE Il - OPTIONAL SWING WING SYSTEM

TAIL BRACE & HARDWARE - STD & 116 WING

I+

DESCRIPTION

0025AA-4

*Builder must modify, refer to text for instructions.

PART NUMBER QUANTITY
1. 3/16" Quick Pin PIN-3/16X.9 4
2. Adjustable Tang * ST-16 4
3. 1/2" x 035 x 7 1/2" Aluminum Tubing ** KAAC0029-4 2
4. 1/2" x .035 x 17" Aluminum Tubing ** KAACD029-4 2
5. 3/18" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 8
6. Skylight Support, Left KPWI0321-L 1
7. Skylight Support, Right KPWI0321-R 1
8. 1/8" Aluminum Pop Rivet - Avex 1691-0410 6
9. 1/8" Primer Line, 2" PRIMER LINE 1
10. 3/18" Quick Pin PIN-3/16X1.2 2
11. Adjustable Tang - Bent ST-16-BENT 2

1/24/00



66/82/2L

PLACE TS WASHER 1O FITHER
THE FROMT QR DBACK DI PFMDING
ON THEE BEST TN

FREMSS S-61'S STANDARD AND 116 WING
OPTIONAL SWING WING SYSTEM, UNIVERSAL TIINGI,

MDJ3669

S-YvSe00



S-6ES COYOTE Il - OPTIONAL SWING WING SYSTEM
UNIVERSAL HINGE - STD & 116 WING

It

0025AA-6

DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Thin Washer * ANSB0-10L 0
2. 3/16" Bolt* AN3-23A 0
3. 3/16" Single Ear Nut Plate * MS21051-L3 0
4. 3/32" Aluminum Pop Rivet * 40APR1/8 0
5. 3/16" Tensile Nut ~ AN365-1032A 0
6. Aluminum Bushing, 1/4" x .028 x 1 7/8" * , ** KAACO0004-4 0
7. Trailing Edge Spar Root Fitting * W-TES-RF 0
8. 1/4" Bolt* AN4-16A 0
9. 1/4" Thick Washer * AN9B0-416 0
10. 1/4" Shear Nut AN364-428A 4
11. 1/4" Bolt AN4-22A 2
12. 1/4" Thin Washer ANSB0-418L 4
13. Swing Wing Swivel Block KPWI0271 2
14. Stainless Steel U Bracksat KPWI0323 2
15. 5/16" Bolt* ANS-20A 0
16. 5/16" Thick Washer * AN960-516 0
17. 5/16" Tensile Nut * AN365-524A 0
18. Aluminum Bushing, 3/8" x .065 x 1/4" ** KAACO029-1 0

"Reference Wing, supplied with Base Kit.
**Builder must fabricate from raw stock.

1/24/00



¢0/L0/80

SLNNOW SOINOIAV TVNOILdO
dLOAOD SHI9-S SWELY

L9¢¥AN

v NOIVIS —

- OS1IV 3Jd3H 13AI

/\
r’%’”
Q

-
-
-
L]
o,
-
=
-
-
-
-
-
-
L~
L]

-
-
-

-
-
e
0
&
°
-
I\
-
-

1-885200



S-6ES COYOTE Il - OPTIONAL AVIONICS MOUNTS

PAGE 0025BB-2

# DESCRIPTION PART NUMBER QUANTITY
1. VHF Antenna Backing Plate KPAV0001 1
2. 1/8" Aluminum Rivet AAPQ-42 16
3. Triple Radio Mount Plate-LH KPAV0004-L 1
3. Single Radio Mount Plate-LH KPAV0002-L 1
3. Double Radio Mount Plate-LH KPAV0003-L 1
4. Single Radio Mount Plate-RH KPAV0002-R 1
4. Double Radio Mount Plate-RH KPAV0003-R 1
4. Triple Radio Mount Plate-LH KPAV0004-R 1
5. 1/8" Stainless Steel Rivet CCPQ-42 4
6. 1/2" Cushion Clamp MS21919-WDG8 2
7. 3/16" Bolt AN3-3A 2
8. 3/16" Thin washer AN9B0-10L 2
9. 3/16" Shear Nut AN364-1032A 2
10. Headset Jack Mount Plate KPAV0017 1
11. Hummer Tang T12-HT6 2
12. 3/16" Stainless Steel Nut CCPQ-62 2

8/29/02



€0/€2/0L

ATHINASSY "THNVd
LNANAHLSNT L, SOINOIAV "[VNOILJO
[I HLOAOD SH9-5 SIS

¥8Y v AN

1-00G200



S-6ES COYOTE Il - OPTIONAL AVIONICS "T" INSTRUMENT PANEL

PAGE 0025CC-02

# DESCRIPTION PART NUMBER QUANTITY
1. #8 Pan Head Screw 8X1/2 PHS 22
2. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 13
3. Starter Handle Hook (503/582) Non-Electric Start S2-SHH 1
4 . Instrument Panel (Avionics) KPIP0075 1
5. Instrument Panel Cover (Avionics) KPIP0081 2
6. Dust Cover Lower (Avionics) KPIP0O0O78 1
7. Lower Panel (Avionics Panel Mount Trim) KPIP0109 1
7 . Lower Panel (Avionics - Bungee or Flap Mount Trim) KPIP0OO76 1
8. 3/16" Bolt AN3-4A 1
9. 3/16" Thick Washer AN960-10 2
10. 3/16" Shear Nut AN364-1032A 3
11. #4 Thread Rolling Screw PPP4-3872 8
12 . Dust Cover - End Cap KPIP0082 2
13. Radio Cover KPAV0018 1
14 . 8-32 Nut Plate MS21047-08 6
15. Trusshead Machine Screw AN526-832R8 6
16. 3/32" Aluminum Pop Rivet 40APR1/8 12
17 . Triple Radio Mount Plate - RH KPAV0004-R 1
18 . Triple Radio Mount Plate - LH KPAV0004-L 1
19. Instrument Panel Cover Fabric KPIP0083 1
20. 3/16" Bolt AN3-10A 2
21 . Aluminum Bushing * KPACO0060 1
22 . 1/2" Cushion Clamp MS21919-WDG8 2
23. 3/16" Thin Washer AN960-10L 2

*Builder modifies.

7/18/2007



	000 - General Information
	001 - Fuselage
	002 - Main Gear Assembly
	002- Trike
	002A-Taildragger

	003 - Nose Gear Assembly
	003A - Tailwheel Assembly
	004 - Floorboard Assembly
	004A - Hydraulic Brake System
	Standard Single - part list
	Optional Dual - part list

	005 - Control Stick Assembly
	005 - Aileron Push Pull System
	005 - Aileron Cable System
	006 - Firewall
	007 - Flap Lever Assembly
	007A - Aileron Assembly
	007A - Wing Flap Assembly
	007B - Standard Trim System
	008 - Seat/Headrest Assembly
	008A - Seat Belt Installation

	009 - Tailcone Assembly
	009A - Tail Channel Assembly
	009B - Taildragger - Tail Spring Mount

	0010 - Door Assembly
	0011 - Vertical Stabilizer Assembly
	0011A - Horizontal Stabilizer & Elevator
	0013 thru 0016
 - Engine Systems
	ROTAX 503
	Engine Mount
	Engine Assembly
	Instruments & Electrical 
	Without Electric Start
	With Optional Electric Start
	Battery Box Installation


	ROTAX 582
	Engine Mount
	Engine Assembly
	Instruments & Electrical
	Without Electric Start
	With Optional Electric Start

	Cooling System
	Battery Box Installation
	Oil Injection Tank Mount Assembly
	Slant Radiator Mount

	ROTAX 912 / 912S
	Engine Mount
	Engine 
	Oil Cooler Assembly
	Fuel Pump Hook Up
	Choke System
	Muffler Assembly
	Engine Accessory Installation
	Prop Assembly
	Warp Drive 
	without Spinner
	with Optional 9" Spinner

	Wood Prop Assembly
	with Optional 9" Spinner
	Tennessee


	Slant Radiator Mount
	Cooling System
	Battery Box Installation
	Instruments & Electrical

	0016 - Instrument panel Assembly

	0017 - Throttle System
	503 / 582 Throttle System
	912 / 912S Throttle Assembly

	0018 - Fuel System
	Wing Tank Fuel System
	Gascolator
	0021 - Rudder Assembly
	Taildragger Steering Assembly


	0019 - Windshield Assembly
	0020 - Cowling Assembly
	503 Cowling
	582 Cowling
	912 Cowling

	0021 - Rudder Assembly
	0022 - Wing Assembly
	0022 - Leading Edge Spar Assembly
	0022A - Trailing Edge Spar Assembly
	Universal Hinge

	0022B - Internal Bracing Tube Assembly
	0022C - Fuel Tank Installation
	0022D - Rib & Wrap Assembly
	Rib Assembly
	Wing Wrap & Rib Stringer Installation

	0022E - Root Rib Tension System
	0022F - Wing Tip Installation
	0022G - Lift Struts
	0022H - Jury Struts

	0023 - Covering
	Wing
	Aileron & Flap Tension Rib
	Fuselage
	Taildragger Lace Up Strip 


	0025 - Options
	0025 - 9" spinner
	0025A - Baggage compartment
	0025A - Aft Baggage
	0025B - Full Lotus Float Kit
	0025C - Nose Wheel Pant Assembly
	0025D - Main Wheel Pant Assembly
	0025F - Main Gear Leg Fairings
	0025G - Forward Strut Fillet Fairing
	0025H - Nose Wheel Strut Fairing
	0025I - Heater System - Radiant
	Heater System
	Heater Core Assembly
	Heater Core Assembly with Optional Shroud

	0025J - Strobe Installation
	0025N - Molded Interior
	Hardware
	Assembly

	0025O - Heater System - Muffler
	0025P - Super 6 Retro
	Instrument Panel Assembly
	Windshield Assembly
	12" Spinner
	Cowling Assembly

	0025S - Banner Towing Guard
	0025T - Map Box 
	0025U - Aileron Spade Assembly
	0025V - Nose Gear Shimmy Dampener
	0025Y - Mechanical Trim System Assembly
	Panel Mounted 
	Flap Lever Mounted

	0025Z - Nose Gear Disconnect
	Nose Gear Disconnect
	Shimmy Dampener

	0025AA - Swing Wing System
	Wing Support
	Tail Brace & Hardware
	Universal Hinge

	0025BB - Avionics Mounts
	0025CC - Avionics "T" Panel





